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Declaration

Neutron represents to the client that testing is done in accordance with standard proced ures as applicable
and that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

Neutron's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the identical
electrical and mechanical components. Neutron shall have no liability for any declarations, inferences or
generalizations drawn by the client or others from Neutron issued reports.

Neutron’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
Neutron-self, extracts from the test report shall not be reproduced except in full with Neutron’s authorized
written approval.

Neutron’s laboratory quality assurance procedures are in compliance with the 1SO Guide 17025
requirements, and accredited by the conformity assessment authorities listed in this test report.
Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) me ntioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment: BCM3380Z D3.0 Wireless eMTA

Brand Name : Ubee

Model Name: DVW3201B

Applicant: Ubee Interactive Corp.

1. Hon Fu Jin Precision Industry (ShenzZhen) Co., Ltd.

Factory: 2. Ambit Microsystems (Shanghai) Ltd.
1. No.2, 2™ Donghuan Road, 10" Yousong Industrial District, Longhua Town,
Address: Baoan,Shenzhen, Guang Dong, China

2. No0.1925, Nanle Road Songjiang Export Processing Zone, Shanghai Chia,
Post code:201613
Date of Test: Sep. 20, 2010 ~ Oct. 20, 2010
Test Item: ENGINEERING SAMPLE
Standards: FCC Partl5, Subpart C(15.247) / ANSI C63.4 : 2003

The above equipment has been tested and found compliance with the requirement of the relative
standards by Neutron Engineering Inc. EMC Laboratory.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
NEI-FCCP-1-1009C165) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP and TAF according to the ISO-17025 quality
assessment standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C
Standard Section Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247(d) Antenna conducted Spurious Emission PASS
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
Radiated Spurious Emission
15.247(d) Limit: Table 15.209/15.205 PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
1.1307
1.1310 .
21091 RF Exposure Compliance PASS
2.1093

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

(2)This test report covers EUT radio function only. Its receive function testing is covered in
another DOC test report: NEI-FCCE-1-1009C165.

(3) Test result included in this report is only for the Modular approval
2.4G Band ~11b/g/n(HT20/HT40) and 5G Band ~11a(Band IV)/11n(HT20/HT40) part of
the product.

(4) Its radio function 802.11a(Band I) and 5G Band~ 802.11n(HT20/HT40)- testing is
covered in another test report: NEI-FCCP-2-1009C165
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCE

approximately 95 % -

Neutron Engineering Inc.

RTAINTY

A. Conducted Measurement :

The test facilities used to collect the test data in this report is CB03/DG-C03 at the location of
No.3,Jinshagang 1st Road, ShiXia, Dalang Town, Dong Guan, China.523792
Neutron's test firm number is 319330

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurementy + U > where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of

Test Site | Method Measurement Frequency Range U (dB) NOTE
DG-C03 | CISPR 150 KHz ~ 30MHz 1.94
B. Radiated Measurement :
Test Site | Method Measurement Frequency Ant. U (dB) NOTE
Range H/V
30MHz ~ 200MHz \Y 3.82
30MHz ~ 200MHz H 3.60
CBO3 CISPR 200MHz ~ 1,000MHz V 3.86
200MHz ~ 1,000MHz H 3.94
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment BCM3380Z D3.0 Wireless eMTA
Brand Name Ubee
Model Name DVW3201B

OEM Brand/Model Name | N/A

Model Difference N/A

The EUT is a BCM3380Z D3.0 Wireless eMTAEXxtension
Cradle.

Operation Frequency: |802.11b/g/n: 2412-2462MHz
802.11a/n: 5725-5850MHz
Modulation Type: 802.11b:CCK, DQPSK, DBPSK
802.11a/g:OFDM
802.11n:OFDM( 2 TX & 2 RX)

Bit Rate of Transmitter |802.11b:

11/5.5/2/1 Mbps

802.11a/g:
54/48/36/24/18/12/9/6 Mbps
802.11n(HT20) up to 150 Mbps
802.11n(HT40) up to 300 Mbps
Number of Channel Please see Note 2.

Antenna Designation:
Antenna Gain(Peak)
Peak Power(Max): Please see Note 5.

Product Description

Please see Note 3.

Based on the application, features, or specification exhibited
in User's Manual, the EUT is considered as an
ITE/Computing Device. More details of EUT technical
specification, please refer to the User's Manual.

Power Source DC Voltage supplied from Host system
Power Rating I/P AC 120V/60Hz O/P DC 3.3V
Connecting I/O Port(s) Please refer to the User's Manual
Products Covered N/A

EUT Modification(s) N/A

Note

1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.
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2 CH 01 — CH 11 for 802.11b, 802.11g, 802.11n(20MHz)
CH 03 — CH 09 for 802.11n(40MHz)
Channel List
Frequency Frequency Frequency Frequency
Channel (MHZ) Channel (MHZ) Channel (MHZ) Channel (MHZ)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
CH 149, CH 153, CH 157, CH 161, CH 165 for 802.11a, 802.11n(20MHz)
CH 151, CH 159 for 802.11n(40MHz)
Channel List
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
149 5745 157 5785 165 5825
151 5755 159 5795
153 5765 161 5805
3
. Table for Filed Antenna (@2.4~2.5GHz/4.9~5.825GH2z)
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
4.1dB@2.4G
1 WHA YU C107-510733-A Metal PIFA U.FL 4.1dB@5G
4.1dB@2.4G
2 WHA YU C107-510734-A Metal PIFA U.FL 4.4dB@5G

transmitters and two receivers (2T2R).

4 The EUT incorporates a MIMO function. Physically, the EUT provides two completed

Operating Mode

TX Mode

1TX

2TX

802.11b -2.4G Band

V (ANT1)

802.11g -2.4G Band

V (ANT1 or ANT2)

802.11a -5G Band IV

V (ANT1 or ANT2)

802.11n(20MHz) -2.4G/5G Band

V (ANT1 & ANT2)

802.11n(40MHz) -2.4G/5G Band - V (ANT1 & ANT2)
5
For 2.4 GHz Band For 5 GHz Band
. Max. Peak Power . Max. Peak Power

Modulation Type (dBm) Modulation Type (dBm)

802.11b 22.82 802.11a 16.89

802.11g 19.55 802.11n(20MHz) 20.04
802.11n(20MHz) 21.18 802.11n(40MHz2) 18.40
802.11n(40MH2z) 20.29
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 WIFI Link
Mode 2 TX B MODE CHANNEL 01//06/11 (ANT1)
Mode 3 TX G MODE CHANNEL 01/06/11 (ANT1)
Mode 4 TX N-20MHZ MODE CHANNEL 01/06/11 (ANT1+2)
Mode 5 TX N-40MHZ MODE CHANNEL 03/06/09 (ANT1+2)
Mode 6 802.11a/CH0149, CH153, CH165 (ANT2)
Mode 7 802.11n/20M/ CH0149, CH153, CH165 (ANT1+2)
Mode 8 802.11n/40M/CH151, CH159 (ANT1+2)

The EUT system operated these modes were found to be the worst case during the
pre-scanning test as Following:

For Conducted Test

Final Test Mode Description

Mode 1 WIFI Link
For Radiated Test

Final Test Mode Description
Mode 2 TX B MODE CHANNEL 01//06/11 (ANT1)
Mode 3 TX G MODE CHANNEL 01/06/11 (ANT1)
Mode 4 TX N-20MHZ MODE CHANNEL 01/06/11 (ANT1+2)
Mode 5 TX N-40MHZ MODE CHANNEL 03/06/09 (ANT1+2)
Mode 6 802.11a/CH0149, CH157, CH165 (ANT2)
Mode 7 802.11n/20M/ CH0149, CH157, CH165 (ANT1+2)
Mode 8 802.11n/40M/CH151, CH159 (ANT1+2)

Note:

(1) The measurements are performed at the highest, middle, lowest available channels.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

2.4G BAND

Test software Version Test Program: DOS Commands
Frequency 2412 MHz 2437 MHz 2462 MHz
IEEE 802.11b DSSS 46 46 46
IEEE 802.11g OFDM 52 52 52
Test software Version Test Program: DOS Commands
Frequency (MHz) 2412 MHz 2442 MHz 2472 MHz
IEEE 802.11n (20MHz) 46 46 46
Frequency (MHz) 2422 MHz 2437 MHz 2452 MHz
IEEE 802.11n (40MHZz) 40 40 40
5G BAND
Test software Version Test Program: DOS Commands
Frequency 5745 MHz 5785 MHz 5825 MHz
IEEE 802.11a OFDM 40 40 40
Test software Version Test Program: DOS Commands
Frequency (MH2) 5745 MHz 5785 MHz 5825 MHz
IEEE 802.11n (20MHz) 40 40 40
Frequency (MHz) 5755 MHz 5795 MHz
IEEE 802.11n (40MHz) 36 36

(1) During the output power test, all data rates have been investigated and the highest output
powers were recorded are as follows:
802.11b mode: DBPSK (1Mbps)
802.11a/g mode: OFDM (6Mbps)
802.11n HT20/HT40 mode : MCS8 (6Mbps)
For radiated emission tests, the highest output powers were set for final test.
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Modular Approval of Radiated:

Laptop PC.

C-1

3.4 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

C-4
[ 7 ™

The EUT was tested as an external module installed in a test jig board connected to a host

E-1
EUT
Test Fixture

E-3 E-2
Monitor PC
C-2 C-3
E-4 E-5
K/B Mouse

C-1: D-SUB Cable
C-2: USB Cable
C-3: USB Cable
C-4: DATA Cable
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

(2)

Item Equipment Mfr/Brand | Model/Type No. FCCID Series No. Note
BCM3380z D3.0
Wireless
E-1 eMTAExtension Ubee DVW3201BH| XCNC210400A N/A EUT
Cradle
E-2 PC Lenovo H2510 DOC SS07999198
: CNOFJ179-641

E-3 LCD monitor Dell E177FPc DOC 80-6AG-1WNS
E-4 Keyboard Lenovo | LJ4000U DOC OL073%92501
E-5 Mouse Lenovo MO28UOL DOC 23-122591

Item | Shielded Type | Ferrite Core Length Note

C-1 YES YES 1.8M

C-2 YES NO 1.8M

C-3 YES NO 1.8M

C-4 NO NO 0.5M

Note:

(1) The support equipment was authorized by Declaration of Confirmation.

For detachable type 1/O cable should be specified the length in m in T Length ; column.
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits

(Frequency Range 150KHz-30MHz)

(1) The tighter limit applies at the band edges.

logarithm of the frequency in the range.

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHZz) Standard
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * CISPR
0.50 -5.0 73.00 60.00 56.00 46.00 CISPR
5.0-30.0 73.00 60.00 60.00 50.00 CISPR
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50 -5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC
Note:

4.1.2 MEASUREMENT INSTRUMENTS LIST AND SETTING

(2) The limit of " * " marked band means the limitation decreases linearly with the

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 May.26.2011
2 LISN Rolf Heine NNB-2-16Z 99044 May.26.2011
3 50Q Terminator SHX TF2-3G-A 08122901 May.26.2011
4 | Transient Limiter Agilent 11947A 3107A03668 May.26.2011
5 Test Cable N/A C-06_CO03 N/A Mar.31.2011
6 IEIQACIZI;II\E/SETR R&S ESCS30 | 8333641017 | May.27.2011

The following table is the setting of the receiver

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

Receiver Parameters Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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4.1.3 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0 cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.4 DEVIATION FROM TEST STANDARD
No deviation

4.1.5 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

————p— [ 1
EUT o]
|

© © o o
40cm c5°°

80cm ‘
|

ILISNh ‘
L1 [

N

\Horizontal Reference

Ground Plane

I

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.6 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting mode.
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4.1.7 TEST RESULTS

BCM3380Z D3.0 Wireless

EUT : Model Name : DVW3201B
eMTA
Temperature : 26 C Relative Humidity : |54 %
Pressure : 1010hPa Test Power : AC 120V/60Hz
Test Mode WIFI Link
Freq. | Terminal Measured(dBuV) Limits(dBuV) Margin Note
(MH2) L/N QP-Mode | AV-Mode | OP-Mode | AV-Mode (dB)
0.15 Line 49.04 * 66.00 56.00 -16.96 (QP)
0.17 Line 45.03 * 64.77 54.77 -19.74 (QP)
0.49 Line 34.67 * 56.10 46.10 -21.43 (QP)
2.03 Line 37.38 * 56.00 46.00 -18.62 (QP)
3.51 Line 37.62 * 56.00 46.00 -18.38 (QP)
8.55 Line 38.40 * 60.00 50.00 -21.60 (QP)
Remark

(1) All readings are QP Mode value unless otherwise stated AVG in column ofTNote ;. If the QP

Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform - In this case, a “ * ” marked in AVG Mode column of

Interference Voltage Measured -
(2) Measuring frequency range from 150KHz to 30MHz -

80.0 dBuv

\

4 5 5
2 W’VMM
0.0

0.150 0.5 [MHz] 5 30.000

Limit1: _—
Limit2:

40
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EUT : BCM33802 D3.0 Wireless |\odel Name @ [Dvw32018
eMTA
Temperature : 26 C Relative Humidity : |54 %
Pressure : 1010hPa Test Power : AC 120V/60Hz
Test Mode : WIFI Link
Freq. | Terminal Measured(dBuV) Limits(dBuV) Margin Note
(MH2) L/N QP-Mode | AV-Mode | OP-Mode | AV-Mode (dB)
0.15 | Neutral 50.91 * 66.00 56.00 -15.09 (QP)
0.18 | Neutral 45.48 * 64.39 54.39 -18.91 (QP)
0.47 Neutral 36.49 * 56.51 46.51 -20.02 (QP)
1.54 | Neutral 35.58 * 56.00 46.00 -20.42 (QP)
3.49 Neutral 37.51 * 56.00 46.00 -18.49 (QP)
8.51 Neutral 37.50 * 60.00 50.00 -22.50 (QP)
Remark

(1) All readings are QP Mode value unless otherwise stated AVG in column ofTNote . If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform - In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured -

(2) Measuring frequency range from 150KHz to 30MHz -

800 dBuvY
Limit1: —_—
Limit2:

2
40
3 \
0o
0.150 0.5 [MHz] 5 30.000

Report No.: NEI-FCCP-1-1009C165 Page 17 of 189



Neutron Engineering Inc.

4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS (Frequency Range 9KHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MH2z) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3m)
FREQUENCY (MHZz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device
or on which the device operates
or tunes (MHz)

Range (MHz)

Below 1.705 30

1.705-108 1000
108 — 500 2000
500 — 1000 5000

5™ harmonic of the highest frequency or 40 GHz,

Above 1000 ; )
whichever is lower
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4.2.2 MEASUREMENT INSTRUMENTS LIST ANS SETTING

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Triple Loop R&S HFH2-Z2 | 830749/020 | May.27.2011
Antenna
2 Bi-log Antenna Schwarbeck VULB9160 9160-3232 May.26.2011
3 Horn Antenna ETS 3115 00075789 May.12.2011
4 | Broad-BandHomn | g 0heck | BBHA9170 | 9170340 Dec.16.2010
Antenna
5 Amplifier HP 8447D 2944A09673 May.26.2011
6 Amplifier Agilent 8449B 3008A02274 May.26.2011
7 Amplifier EMC EMC2654045 980039 Aug.12.2011
8 Test Receiver R&S ESCI 100895 May.26.2011
9 | Spectrum Analyzer R&S FSP 40 100185 Nov.27.2010
10 Test Cable N/A C-01_cCB03 N/A Jul.05.2011
11| TestCable |HUBER+SUHNER SUCOELEX—B 313794/4 Apr.12.2011
12 Controller CT SC100 N/A N/A

Remark: ” N/A” denotes No Model Name / Serial No. and No Calibration specified.

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RB/VB

(Emission in restricted band)

1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average

Receiver Parameter

Setting

Attenuation

Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP
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4.2.3 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.4 DEVIATION FROM TEST STANDARD
No deviation
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4.2.5 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

1-4m
3m ‘ L v
[ ]
K 1 1m

0.8 m

Ground Plane

Amp.

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

A
\

----- I ] 1m
10.8m

Ground Plane

Spectrum
Analyzer Amp.

4.2.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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4.2.7 TEST RESULTS (BETWEEN30 — 1000 MHZ)

EUT : BCM33802 D3.0 Wireless |\iodel Name © [Dvw32018
eMTA

Temperature : 26 C Relative Humidity : |57 %

Pressure : 1010 hPa Test Voltage AC 120V/60Hz

Test Mode : TX B MODE 2412MHz
Freq. Ant. | Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) H/V (dBuVv) (dB) (dBuVv/m) (dBuV/m) (dB)
59.99 \ 47.27 -16.02 31.25 40.00 - 875
101.46 \ 45.31 -15.66 29.65 43.50 - 13.85
187.96 \ 42.60 -12.46 30.14 43.50 - 13.36
389.97 Vv 40.93 -8.41 32.52 46.00 - 13.48
489.99 \ 35.82 -6.16 29.66 46.00 - 16.34
568.24 V 36.84 -4.26 32.58 46.00 - 13.42

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz -

(2) All readings are Peak unless otherwise stated QP in column of *Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform -

(3) Measuring frequency range from 30MHz to 1000MHz -

(4) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table -

80.0 dBu¥/m
Limit: —_—
Margin:
r
40 _I
" 4 b
>'< % % X ?{ X
0.0
30.000 127.00 22400 321.00 418.00 515.00 612.00 F09.00 806.00 1000.00 MHz
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EUT : BCM33802 D3.0 Wireless |\odel Name @ [Dvw32018
eMTA

Temperature : 26 C Relative Humidity : |57 %

Pressure : 1010 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX B MODE 2412MHz
Freq. Ant. | Reading(RA) | Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) H/V (dBuv) (dB) (dBuV/m) (dBuVv/m) (dB)
123.65 H 49.56 -13.06 36.50 43.50 - 7.00
187.99 H 47.57 -12.46 35.11 43.50 - 839
265.83 H 41.69 -10.70 30.99 46.00 - 15.01
354.44 H 45.72 -8.85 36.87 46.00 - 913
399.98 H 39.41 -8.28 31.13 46.00 - 14.87
456.52 H 37.06 -7.09 29.97 46.00 - 16.03

Remark :

(1) Reading in which marked as QP or Peak means measurements by using are Quasi-Peak
Mode or Peak Mode with Detector BW=120KHz ; SPA setting in RBW=120KHz, VBW
=120KHz, Swp. Time = 0.3 sec./MHz -

(2) All readings are Peak unless otherwise stated QP in column of *Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform -

(3) Measuring frequency range from 30MHz to 1000MHz -

(4) If the peak scan value lower limit more than 20dB, then this signal data does not show
in table -

80.0 dBu¥/m
Limit: —_—
Margin:

r
B s —
40 l § ;:
2 X8
0.0
30.000 127.00 22400 321.00 418.00 515.00 612.00 F09.00 806.00 1000.00 MHz
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4.2.8 TEST RESULTS (ABOVE 1000 MHZ) -2.4G BAND

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MH2) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuVv/m)| (dBuV/m) | (dBuV/m)
2390.00 V 22.60 [ 13.07 31.61 54.21 44.68 74.00 54.00 X/E
2411.60 V 67.63 | 62.60 31.58 99.21 94.18 X/F
4824.03 V 42.31 | 3464 5.65 47.96 40.29 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Vertical)

1100 d0w¥fm
Limil= —_—
AVIG:
|
¥
1
b
2
20,0
2362.000 2372.00 230200 2202.00 240200 2412.00 2422.00 243200 2442.00 246200 MHz
80.0 dBu¥/m
Limit: —_—
1
®
2
40 b
0.0
1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) | CFE(dB) | (dBuv/m) | (dBuv/m) | (dBuv/m)| (dBuv/m)
2390.00 H 23.85 | 13.49 31.61 55.46 45.10 74.00 54.00 X/E
2413.20 H 73.11 | 67.99 31.58 104.69 99.58 XIF
4824.27 H 43.59 | 36.23 5.66 49.25 41.89 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -
(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Horizontal)

1100 dBu¥/m
4 Limit: —_—
d AVEG:
3
70
1
X
2
30.0
2362 000 2372 .00 2382 00 2392.00 240200 241200 2422 00 2432 00 2442 00 2462 00 MH=z
80.0 dBu¥/m
Limit: —_—
1
X
%
40
0.0
1000000 3550.00 6100.00 865000 11200.00 1375000 16300.00 18850.00 2140000 2650000 MH=z
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/N | (dBuV) | (dBuV) | CF(dB) | (dBuVv/m) | (dBuV/m) | (dBuV/m)| (dBuVv/m)
2438.20 \% 66.63 | 61.46 31.55 98.18 93.01 XIF
4874.59 V 41.16 | 34.27 5.85 47.01 40.12 74.00 54.00 X/H

Remark :
(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -
(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Vertical)

1100 dBu¥/m
Limit: —_—
AYG:
2
4
1
70
30.0
2387.000 2397.00 240700 2417.00 242700 2437.00 244700 245700 2467.00 248700 MH=z
80.0 dBu¥/m
Limit: —_—
1
*
2
40 X
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/N | (dBuV) | (dBuV) | CF(dB) | (dBuVv/m) | (dBuV/m) | (dBuV/m)| (dBuVv/m)
2438.00 H 75.20 | 70.30 31.55 106.75 101.85 XIF
4873.67 H 42.76 | 34.51 5.85 48.61 40.36 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Horizontal)

110.0  dBu¥/m

& Limit: —
| AVG:
70
30.0
2387.000 2397.00  2407.00  2417.00  2427.00 243700  2447.00  2457.00  2467.00 2487.00 MH:z
80.0 dBu¥/m
Limit: —_
1
X
2
40 8
0.0

1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 18850.00 21400.00

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuV/m)
2463.00 V 64.54 | 59.55 31.53 96.06 91.08 XIF
2483.50 V 22.19 | 11.50 31.50 53.69 43.00 74.00 54.00 X/E
4924.99 V 43.28 | 34.52 6.04 49.32 40.56 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -
(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Vertical)

110.0  dBu¥/m

Limit: —_—
AVG:
2
b
1
70
3
Fi
30.0
2412.000 242200 243200 2442 00 245200 2462 .00 247200 248200 2492 .00 251200 WMHz
80.0 dBu¥/m
Limit: —_—
1
*
2
40 A
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz

Report No.: NEI-FCCP-1-1009C165

Page 33 of 189




Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX B MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz2) HNV | (dBuVv) [ (dBuVv) | CF@dB) | (dBuv/im)| (@Buv/im) [ (dBuv/m)]| (dBuV/m)
2463.20 H 7459 | 69.62 31.52 106.11 101.15 XIF
2483.50 H 25.18 | 14.26 31.50 56.68 45.76 74.00 54.00 X/E
4923.50 H 44.68 | 35.07 6.03 50.71 41.10 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -
(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Horizontal)

1100 dBu¥/m
2 imit: J—
& Limit:
1 AVG:
70
3
®
4
30.0
2412.000 242200 243200 2442 00 245200 2462 .00 247200 248200 2492 .00 251200 WMHz
80.0 dBu¥/m
Limit: —_—
1
*
2
40 A
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) | CFE(dB) | (dBuv/m) | (dBuv/m) | (dBuv/m) | (dBuv/m)
2390.00 \Y 38.82 | 19.48 31.08 69.90 50.56 74.00 54.00 X/E
2410.80 V 77.41 | 60.93 31.07 108.48 92.00 XIF
4824.25 V 43.74 | 33.17 5.66 49.40 38.83 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AYG:
4
x
3
g0
1
=
2
40.0
2362000 2372.00 238200 239200 2402.00 241200 242200 2432.00 2442 00 2462.00 MHz
80.0 dBu¥/m
Limit: —_—
1
®
2
40 &
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) | CFE(dB) | (dBuv/m) | (dBuv/m) | (dBuv/m) | (dBuv/m)
2390.00 H 38.44 | 20.16 31.08 69.52 51.24 74.00 54.00 X/E
2411.00 H 79.21 | 61.92 31.07 110.28 92.99 XIF
4824.16 H 4751 | 38.86 5.66 53.17 44.52 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
3 AYG:
x
4
g0
1
bt
Z
40.0
2362000 2372.00 238200 239200 2402.00 241200 242200 2432.00 2442 00 2462.00 MHz
80.0 dBu¥/m
Limit: —_—
1
.
2
=
40
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/N | (dBuV) | (dBuV) | CF(dB) | (dBuVv/m) | (dBuV/m) | (dBuV/m)| (dBuVv/m)
2435.80 \% 79.23 | 62.14 31.06 110.29 93.20 XIF
4874.19 V 42.49 | 33.97 5.85 48.34 39.82 74.00 54.00 X/H

Remark :
(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -
(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
1 AYG:
=
2
g0
40.0
2387.000 2397.00 240700 2417.00 242700 2437.00 244700 245700 2467.00 248700 MH=z
80.0 dBu¥/m
Limit: —_—
1
®
40 >2<
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2437MHz
Reading Ant./CF Act. Limit
Freq. | Ant.Pol Peak AV Peak AV Peak AV Note
(MHZ) HV | (dBuVv) | (dBuVv) | CF(dB) | (dBuv/m) | (dBuV/m) | (dBuV/m) | (dBuv/m)
2436.40 H 78.65 | 61.82 | 31.06 109.71 92.88 XIF
4873.72 H 4421 | 35.76 5.85 50.06 41.61 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
2
=
1
g0
40.0
2387.000 2397.00 240700 2417.00 242700 2437.00 244700 245700 2467.00 248700 MH=z
80.0 dBu¥/m
Limit: —_—
1
®
2
40
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m) | (dBuV/m)
2460.60 V 79.65 | 63.22 31.04 110.69 94.26 XIF
2483.50 V 32.44 | 19.82 31.03 63.47 50.85 74.00 54.00 X/E
4923.75 \ 44.76 35.49 6.04 50.8 41.53 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Vertical)

1200 dBu¥/m

Limit: —_—
1 AVE:
=
2
80
3
®
F
40.0
2412 000 2422 00 2432 00 2442 00 2452 00 2462 .00 2472 00 2482 00 2492 00 2512.00 MH=z
80.0 dBu¥/m
Limit: —_—
1
X
2
40 X
0.0
1000000 3550.00 6100.00 865000 11200.00 1375000 16300.00 18850.00 2140000 2650000 MH=z
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX G MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz2) HNV | (dBuVv) [ (dBuVv) | CF@dB) | (dBuv/im)| (@Buv/im) [ (dBuv/m)]| (dBuV/m)
2460.80 H 78.38 | 62.39 31.04 109.42 93.43 XIF
2483.50 H 32.33 | 19.96 31.03 63.36 50.99 74.00 54.00 X/E
4923.55 H 47.16 | 38.49 6.03 53.19 44.52 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -
(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
2
x
1
g0
3
b4
LS
40.0
2412.000 242200 243200 2442 00 245200 2462 .00 247200 248200 2492 .00 251200 WMHz
80.0 dBu¥/m
Limit: —_—
1
=
2
X
40
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\1odel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MH2) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuVv/m) | (dBuV/m) | (dBuV/m)
2390.00 \ 30.04 | 14.03 | 31.61 61.65 45.64 74.00 54.00 X/E
2406.60 V 50.74 | 44.01 31.60 91.34 75.61 X/F
4824.71 V 43.57 | 35.19 5.66 49.23 40.85 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Vertical)

110.0  dBu¥Fm
Lamik: —_—
AVG:
4
.""H.ﬂ-m L —.
F
1
=
2
300
2362000 237200 238200 2392.00 240200 241200 242200 2432 .00 2442.00 246200 MHz
80.0 dBu¥/m
Limit: —_—
1
®
2
40 =
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-20M MODE 2412MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V [ (dBuV) | (dBuV) | CF(dB) | (dBuV/m) | (dBuV/m) | (dBuV/m) | (dBuV/m)
2390.00 H 33.98 | 16.93 | 31.61 65.59 48.54 74.00 54.00 X/E
2410.80 H 72.62 | 56.63 | 31.59 104.21 88.22 X/F
4823.90 H 46.87 | 36.56 5.66 52.53 42.22 74.00 54.00 | X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO1 (Above 1000 MHz, Horizontal)

1100 dBwy/m
3 Limil= —_—
= AVG:
4
iyl
1
X
s
30,0
2362.000 2372.00 2382.00 2392.00 240200 281200 242200 241200 2442.00 246200 MHz
80.0 dBu¥/m
Limit: —_—
1
X
2
X
40
0.0
1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@Buv) | (dBuv) [ CF(dB) [ (dBuv/m) | (dBuv/m)| (dBuv/m) [ (dBuv/m)
2438.40 V 58.58 42.76 31.55 90.13 74.31 X/F
4873.92 V 44.59 34.71 5.85 50.44 40.56 74.00 54.00 XM

Remark :
(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -
(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Vertical)

1100 dBu¥/m
Limit: —_—
AYG:
1
b4
%
L —
70
30.0
2387.000 2397.00 240700 2417.00 242700 2437.00 244700 245700 2467.00 248700 MH=z
80.0 dBu¥/m
Limit: —_—
1
®
2
40 X
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) [ CF(dB) [ (dBuv/m) | (dBuv/m) | (dBuVv/m) | (dBuv/m)
2435.80 H 74.26 58.61 31.56 105.82 90.17 X/F
4874.52 H 45.36 36.13 5.85 51.21 41.98 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Horizontal)

110.0  dBu¥/m

;{ Limit: —_—
AVG:
2
X
70
30.0
2387000 2397 00 240700 2417.00 2427 00 2437.00 2447 00 2457 00 246700 2487 00 MH=z
80.0 dBu¥/m
Limit: —_—
i
b
2
40
0.0

1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 18850.00 21400.00

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@BuVv) | (dBuv)| CF(dB) [ @Buv/m) [ (dBuv/m) | (dBuv/m) | (dBuv/m)
2461.60 \% 60.11 44.07 31.53 91.64 75.59 X/F
2483.50 \% 23.16 11.54 31.50 54.66 43.04 74.00 54.00 X/E
4923.83 \% 43.67 33.19 6.04 49.71 39.23 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Vertical)

1100 dBu¥/m
Limit: —_—
AVG:
1
X
70
3
H
4
30.0
2412.000 242200 243200 2442 00 245200 2462 .00 247200 248200 2492 .00 251200 WMHz
80.0 dBu¥/m
Limit: —_—
1
=
40 F
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 2462MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN [ (@BuVv) | (@Buv) | CE(dB) | @BuVv/m) | (dBuV/m) | (dBuV/m) | (dBuV/m)
2461.40 H 74.97 57.43 31.53 106.50 88.95 XIF
2483.50 H 31.84 18.99 31.50 63.34 50.49 74.00 54.00 X/E
4924.30 H 45.89 36.77 6.04 51.93 42 .81 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CH11 (Above 1000 MHz, Horizontal)

110.0  dBu¥/m
1 Limit: JR—
AVE:
2
70
3
X
F !
30.0
2412.000 242200 243200 244200 245200 246200 247200 248200  2492.00 2512.00 MHz
80.0 dBu¥/m
Limit: —_—
1
X
2
%
40
0.0
1000.000 3550.00 610000 8650.00 11200.00 13750.00 16300.00 18850.00  21400.00

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 2422MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) | CFE(dB) | (dBuv/m) | (dBuv/m) | (dBuv/m) | (dBuv/m)
2390.00 \Y 33.94 | 14.36 31.08 65.02 45.44 74.00 54.00 X/E
2424.00 V 70.60 | 40.84 31.06 101.66 71.90 XIF
4843.59 V 44.24 | 35.17 5.74 49.98 40.91 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO3 (Above 1000 MHz, Vertical)

1100 dBu¥/m
Limit: —_—
3 AYG:
s
A
70
1
*
2
30.0
2322 000 234200 236200 238200 2402.00 242200 244200 246200 2482 00 252200 WHz
80.0 dBu¥/m
Limit: —_—
1
*
2
40 A
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 2422MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) | CFE(dB) | (dBuv/m) | (dBuv/m) | (dBuv/m) | (dBuv/m)
2390.00 H 37.25 | 16.45 31.08 68.33 47.53 74.00 54.00 X/E
2433.20 H 68.58 | 41.23 31.05 99.63 72.29 XIF
4843.81 H 4557 | 36.19 5.74 51.31 41.93 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO3 (Above 1000 MHz, Horizontal)

1100 dBu¥/m
Limit: —_—
AYG:
4
=
]
70 1
*
2
30.0
2322 000 234200 236200 238200 2402.00 242200 244200 246200 2482 00 252200 WHz
80.0 dBu¥/m
Limit: —_—
i
b
2
40
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz

Report No.: NEI-FCCP-1-1009C165 Page 63 of 189




Neutron Engineering Inc.

EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@Buv) | (dBuv) [ CF(dB) [ (dBuv/m) | (dBuv/m)| (dBuv/m) [ (dBuv/m)
2439.00 V 72.32 42 .91 31.05 103.37 73.96 X/F
4874.53 V 41.75 32.07 5.85 47.60 37.92 74.00 54.00 XM

Remark :
(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -
(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Vertical)

110.0 dBu¥/m
Limit: —_—
:!{ AVG:
2
LY
70 "‘vrtf\l'r']
30.0
2337.000 2357.00 2377.00 2397.00 2417.00 2437.00 2457.00 2477.00 2497.00 2537.00 MHz
80.0 dBu¥/m
Limit: —_—
1
=
40 2
X
0.0
1000.000 3550.00 6100.00 8650.00 1120000 13750.00 16300.00 18850.00 21400.00

26500.00 MHz
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EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 2437MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuv) | (dBuv) [ CF(dB) [ (dBuv/m) | (dBuv/m) | (dBuVv/m) | (dBuv/m)
2438.60 H 72.35 | 42.50 31.05 103.40 73.55 X/F
4873.69 H 42.33 32.15 5.85 48.18 38.00 74.00 54.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.

(6) EUT Orthogonal Axis :
“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna
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TX CHO6 (Above 1000 MHz, Horizontal)

1100 dBu¥/m
Limit: —_—
>1< AYG:
2
70
30.0
2337.000 2357.00 2377.00 2397.00 2417.00 2437.00 2457.00 2477.00 2497 .00 2537.00 MHz
80.0 dBu¥/m
Limit: —_—
1
X
40 2
S
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  lyiodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE 2452MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@Buv) | (dBuv)| CF(dB) [ @Buv/m) [ (dBuv/m) | (dBuv/m) | (dBuv/m)
2460.80 \% 73.30 | 42.58 31.04 104.34 73.62 XIF
2483.50 \% 30.61 16.48 31.03 61.64 47 .51 74.00 54.00 X/E
4904.03 \Y 40.95 31.03 5.95 46.9 36.98 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO09 (Above 1000 MHz, Vertical)

1100 dBu¥/m
1 Limit: —_—
X AVEG:
2
70
3
X
4
30.0
2352 000 2372 .00 2392 00 2412.00 2432 00 2452 00 2472 00 2492 00 2512.00 2552 .00 MH=z
80.0 dBu¥/m
Limit: —_—
1
b
40 2
=
0.0
1000000 3550.00 6100.00 865000 11200.00 1375000 16300.00 18850.00 2140000

26500.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 2452MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN [ (@BuVv) | (@Buv) | CE(dB) | @BuVv/m) | (dBuV/m) | (dBuV/m) | (dBuV/m)
2461.20 H 72.70 | 42.92 31.04 103.74 73.96 XIF
2483.50 H 33.19 17.51 31.03 64.22 48.54 74.00 54.00 X/E
4904.53 H 42.31 33.06 5.96 48.27 39.02 74.00 54.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within

the 3 dB cone of radiation BW of the used antenna
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TX CHO9 (Above 1000 MHz, Horizontal)

1100 dBu¥/m
1 Limit: —_—
X AYG:
2
AY.d
70
3
b4
4
30.0
2352000 2372.00 2392 00 241200 243200 2452 .00 247200 249200 2512.00 255200 WHz
80.0 dBu¥/m
Limit: —_—
1
=
2
40 g
0.0
1000.000 3550.00 610000 8650.00 1120000 13750.00 1630000 1885000 2140000 26500.00 MHz
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4.2.9 TEST RESULTS (ABOVE 1000 MHZ) -5G BAND

EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX 11a MODE 5745MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m)| (dBuV/m)
5725.00 V 33.61 | 17.00 40.48 74.09 57.48 80.00 60.00 X/E
5745.60 V 66.56 | 53.63 40.48 107.04 94.11 XIF
11490.89 V 43.59 | 34.31 16.19 59.78 50.50 80.00 60.00 X/H

Remark :
(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -
(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH149 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AVG:
3
b4
4
g0
1
s
40.0
5695000 5705.00 5715.00 h725.00 573500 574500 575500 576500 h775.00 579500 MH=z
100.0 dBm
Limit: —_—
AVG:
60 &
2
X
20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX 11a MODE 5745MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuV) | (dBuV) | CF(dB) | (@Buv/m)| (dBuv/m) | (dBuv/m) | (dBuV/m)
5725.00 H 34.11 | 17.17 40.48 74.59 57.65 80.00 60.00 XIE
5745.60 H 66.35 | 54.14 40.48 106.83 94.62 X/IF
11489.79 H 4458 | 35.68 16.18 60.76 51.86 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH149 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
3
#
4
g0
1
X
40.0
5695.000 5705.00 5715.00 5725.00 5735.00 5745.00 5755.00 576500 5775.00 5795.00 MHz
100.0 dBm
Limit: —_—
AYG:
1
G0 X
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz

Report No.: NEI-FCCP-1-1009C165 Page 75 of 189



Neutron Engineering Inc.

BCM3380Z D3.0 Wireless

EUT : eMTA Model Name : DVW3201B
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX 11a MODE 5785MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HV (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m) | (dBuV/m) | (dBuV/m)
5783.20 V 67.77 | 55.37 40.50 108.27 95.87 X/F
11571.10 \% 42.68 | 32.19 15.85 58.53 48.04 80.00 60.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH157 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AYG:
1
4
2
g0
40.0
5735.000 5745.00 575500 5765.00 5775.00 578500 57495.00 580500 5815.00 5835.00 MWHz
100.0 dBm
Limit: —_—
AYG:
51] 1
b4
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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perform -

Requirement.)

strength is too small to be measured.

measurement sensitivity.
(6) EUT Orthogonal Axis :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't

“X” - denotes Laid on Table ; "Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand
(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

EUT : BCM33802 D3.0 Wireless  lyiodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX 11a MODE 5785MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HNV | (@Buv) | (@Buv) [ CF(dB) | (dBuv/m) [ (dBuv/m) | (dBuVv/m) | (dBuVv/m)
5784.40 H 67.41 54.00 40.50 107.91 94.50 X/F
11570.62 H 46.59 35.71 15.85 62.44 51.56 80.00 60.00 X/H
Remark :

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -
(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field

(5) A preamp and high pass filter were used for this test in order to provide sufficient
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TX CH157 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
2
x
1
g0
40.0
5735.000 5745.00 575500 5765.00 5775.00 578500 57495.00 580500 5815.00 5835.00 MWHz
100.0 dBm
Limit: —_—
AYG:
1
X
51]
2
P
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX 11a MODE 5825MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@Buv) | (dBuv)| CF(dB) [ @Buv/m) [ (dBuv/m) | (dBuv/m) | (dBuv/m)
5826.60 \% 70.23 | 57.40 40.52 110.75 97.92 XIF
5850.00 \% 26.38 15.21 40.52 66.90 55.73 80.00 60.00 X/E
11651.20 V 45.12 34.83 | 15.39 60.51 50.22 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes

that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH165 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
2 AVG:
X
1
80

3

X

4

40.0
5775.000 5785.00 579500 5805.00 5815.00 582500 5835.00 584500 585500 5875.00 MHz
100.0 dBm
Limit: —_—
AYG:
1
G0 X
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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EUT : BCM33802 D3.0 Wireless  lyiodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX 11a MODE 5825MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz2) HNV | (dBuVv) [ (dBuVv) | CF@dB) | (dBuv/im)| (@Buv/im) [ (dBuv/m)]| (dBuV/m)
5823.80 H 68.38 | 55.45 | 40.51 108.89 95.96 XIF
5850.00 H 24.14 | 15.13 | 40.52 64.66 55.65 80.00 60.00 X/E
11650.48 H 46.10 | 35.49 15.40 61.50 50.89 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH165 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AVG:
2
x
1
g0
3
X
4
40.0
H¥75.000 5785.00 5795.00 580500 5815.00 582500 5835.00 5845 00 h855.00 587500 MH=z
100.0 dBm
Limit: —_—
AVG:

1

60 X

2

x

20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z
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Neutron Engineering Inc.

EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5745MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MH2) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuv/m)| (dBuV/m)| (dBuV/m)| (dBuVv/m)
5725.00 V 27.50 | 16.08 40.48 67.98 56.56 80.00 60.00 X/E
5751.80 V 62.01 | 46.59 40.49 102.50 87.08 XIF
11490.63 \% 43.64 | 33.50 16.19 59.83 49.69 80.00 60.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH149 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AYG:
Fi
o
3
. M
1
X
2
40.0
5695.000 5705.00 5715.00 5725.00 5735.00 5745.00 5755.00 576500 5775.00 5795.00 MHz
100.0 dBm
Limit: —_—
AYG:
51] ;l"
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5745MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m)| (dBuV/m)| (dBuV/m)
5725.00 H 30.03 | 16.86 40.48 70.51 57.34 80.00 60.00 X/E
5744.00 H 64.84 | 48.95 40.48 105.32 89.43 XIF
11488.90 H 44.83 | 33.69 16.18 61.01 49.87 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge

Requirement.)
(3) Radiated emissions measured in frequency range above 1000MHz were made with an

instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH149 (Above 1000 MHz, Horizontal)

1200 dBu¥/m

Limit: —_—
AVG:
3
=
4
) /VL’\N\
1
X
ya
40.0
5695000 5705.00 5715.00 h725.00 573500 574500 575500 576500 h775.00 579500 MH=z
100.0 dBm
Limit: —_—
AVG:
1
60 #
2
X
20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z
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Neutron Engineering Inc.

BCM3380Z D3.0 Wireless

EUT : eMTA Model Name : DVW3201B
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5785MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HV (dBuV) | (dBuV) | CF(dB) | (dBuV/m)| (dBuV/m) | (dBuV/m) | (dBuV/m)
5784.60 V 70.13 | 51.85 40.50 110.63 92.35 X/F
11570.31 \% 42.09 | 31.54 15.86 57.95 47.40 80.00 60.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.

Report No.: NEI-FCCP-1-1009C165 Page 88 of 189



Neutron Engineering Inc.

TX CH157 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
2 AYG:
Y
1
g0
40.0
5735.000 5745.00 575500 5765.00 5775.00 578500 57495.00 580500 5815.00 5835.00 MWHz
100.0 dBm
Limit: —_—
AYG:
51] 1
®
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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Neutron Engineering Inc.

EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5785MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (dBuV) | dBuV) [ CF(dB) | (dBuv/m)| (dBuv/m) | (dBuv/m) | (dBuV/m)
5786.40 H 60.97 | 44.94 40.50 101.47 85.44 X/F
11570.45 H 4417 | 33.44 15.86 60.03 49.30 80.00 60.00 X/H

Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH157 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
2
=
1
g0
40.0
5735.000 5745.00 575500 5765.00 5775.00 578500 57495.00 580500 5815.00 5835.00 MWHz
100.0 dBm
Limit: —_—
AYG:
1
51] s
2
)
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5825MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN | (@BuVv) | (dBuv)| CF(dB) [ @Buv/m) [ (dBuv/m) | (dBuv/m) | (dBuv/m)
5825.40 \% 69.09 | 51.99 40.52 109.61 92.51 XIF
5850.00 \% 30.88 15.51 40.52 71.40 56.03 80.00 60.00 X/E
11652.65 \Y 43.58 | 33.55 15.38 58.96 48.93 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH165 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AVG:
1
®
2
80
3
=
4
40.0
5775.000 5785.00 579500 5805.00 5815.00 582500 5835.00 584500 585500 5875.00 MHz
100.0 dBm
Limit: —_—
AYG:
1
51] =
2
X
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-20M MODE 5825MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN [ (@BuVv) | (@Buv) | CE(dB) | @BuVv/m) | (dBuV/m) | (dBuV/m) | (dBuV/m)
5823.40 H 61.93 | 48.16 40.51 102.44 88.67 XIF
5850.00 H 25.73 14.85 40.52 66.25 55.37 80.00 60.00 X/E
11648.90 H 45.31 | 35.40 1541 60.72 52.81 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH165 (Above 1000 MHz, Horizontal)

1200 dBu¥/m
Limit: —_—
AYG:
1
o
2
g0
3
X
4
40.0
5775.000 5785.00 579500 5805.00 5815.00 582500 5835.00 584500 585500 5875.00 MHz
100.0 dBm
Limit: —_—
AYG:

1
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2

X
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1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 5755MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HNV | (dBuv) | (dBuv) | CF(dB) | (dBuv/m)| (dBuv/m) | (dBuv/m) | (dBuv/m)
5725.00 V 35.98 | 17.23 40.48 76.46 57.71 80.00 60.00 X/E
5751.80 V 63.55 | 44.09 40.48 104.04 84.58 XIF
11508.52 \% 43.58 | 32.11 16.20 59.78 48.31 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH151 (Above 1000 MHz, Vertical)

1200 dBu¥/m
Limit: —_—
AVG:
3
X
4
1
b4
40.0
5655000 5675.00 5695.00 5715.00 573500 h755.00 h7¥75.00 5795.00 h815.00 585500 MH=z
100.0 dBm
Limit: —_—
AVG:
60 &
2
X
20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-40M MODE 5755MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) H/V | (dBuV) | (dBuV)| CF(dB) | (dBuV/m)| (dBuVv/m)| (dBuV/m)| (dBuV/m)
5725.00 H 30.45 | 15.98 | 40.48 70.93 56.46 80.00 60.00 X/E
5752.20 H 63.38 | 43.63 | 40.49 103.87 84.12 X/F
11510.50 H 45.19 | 3421 | 16.19 61.38 50.40 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH151 (Above 1000 MHz, Horizontal)
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Limil= —_—
AVG:
3
=
a0
1
=
Z
i
40L0
5655.000 56¢5.00 569500 5F15.00 5735.00 575500 577500 579500 51500 585500 MHz
100.0 dBm
Limit: —_—
AVG:
1
60 b
2
=
20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z

Report No.: NEI-FCCP-1-1009C165 Page 99 of 189



Neutron Engineering Inc.

EUT : BCM3380Z D3.0 Wireless Model Name DVW3201B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE 5795MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN [ (dBuv) | (dBuv) | CF(dB) | dBuVv/m)| (dBuv/m) [ (dBuVv/m)| (dBuV/m)
5797.40 V 64.78 44.64 40.50 105.28 85.14 X/F
5850.00 \Y 26.08 14.71 40.52 66.60 55.23 80.00 60.00 X/E
11591.01 V 43.67 34.72 15.74 5941 50.46 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH159 (Above 1000 MHz, Vertical)

1200 dBu¥/m

Limit: —_—
AVG:
2
X
1
i Mx\\f\/\
3
X
4
b
40.0
5695000 5715.00 5735.00 575500 h¥75.00 5795.00 5815.00 5835.00 h855.00 589500 MH=z
100.0 dBm
Limit: —_—
AVG:
60 e
2
X
20.0
1000000 4900.00 880000 12700.00 16600.00 2050000 24400.00 28300.00 3220000 4000000 MH=z
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EUT : BCM33802 D3.0 Wireless  |\iodel Name DVW32018B
eMTA
Temperature : 23 C Relative Humidity : 58 %
Pressure : 1010 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE 5795MHz
Freq. Ant.Pol. Reading Ant./CF Act. Limit
Peak AV Peak AV Peak AV Note
(MHz) HN [ (@BuVv) | (@Buv) | CE(dB) | @BuVv/m) | (dBuV/m) | (dBuV/m) | (dBuV/m)
5792.20 H 65.22 45.24 40.50 105.72 85.74 XIF
5850.00 H 25.36 14.75 40.52 65.88 55.27 80.00 60.00 X/E
11590.18 H 46.79 | 35.34 15.74 62.53 51.08 80.00 60.00 X/H
Remark :

(1) All readings are Peak unless otherwise stated QP in column of T Note ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement didn't
perform -

(2) Measuring frequency range from 30MHz to 1000MHz or the 10th harmonic of highest
fundamental frequency - “F” denotes fundamental frequency; “H” denotes spurious frequency.
“‘E” denotes band edge frequency. (This judgment method includes the Band Edge
Requirement.)

(3) Radiated emissions measured in frequency range above 1000MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission -

(4) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

(5) A preamp and high pass filter were used for this test in order to provide sufficient
measurement sensitivity.

(6) EUT Orthogonal Axis :

“X” - denotes Laid on Table ; ”Y” - denotes Vertical Stand ; ”Z” - denotes Side Stand

(7) During the measurements above 1 GHz it is taken care of that the EUT is always within
the 3 dB cone of radiation BW of the used antenna

(8) The limits above 5GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20dB/decade form 3mto 1.5m
Distance extrapolation factor = 20 log (3m/1.5m) dB ;

Limit line = specific limits (dBuV) + 6 dB

(9) The signal of 15-40GHz is lower than the limit 20dB. So the test date of this frequency

does not place on the test report.
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TX CH159 (Above 1000 MHz, Horizontal)

1200 dBu¥/m

Limit: —_—
AYG:
1
X
2
" WM_,*\/\
3
X
4
W
40.0
5695.000 5715.00 5735.00 5755.00 5775.00 5795.00 5815.00 5835.00 585500 5895.00 MH=z
100.0 dBm
Limit: —_—
AYG:
1
X
51]
2
b
20.0
1000.000 4900.00 480000 12700.00 1660000 20500.00 2440000 2830000 3220000 40000.00 MHz
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5. BANDWIDTH TEST

5.1 Applied procedures / limit

FCC Partl5 (15.247) , Subpart C

i o Frequency Range
Section Test Item Limit Result
(MHz)

] >= 500KHz 2400-2483.5
15.247(a)(2) Bandwidth . PASS

(6dB bandwidth) 5725~5825

5.1.1 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |[Spectrum Analyzer R&S FSP_40 100129 Jan. 05, 2011

No deviation.

5.1.2 TEST PROCEDURE

5.1.3 DEVIATION FROM STANDARD

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting : RBW= 100KHz, VBW=100KHz, Sweep time = 20 ms.
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5.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.1.6 TEST RESULTS-2.4G BAND

EUT : BCM3380Z D3.0 Wireless |y, 40 Name :  |DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX B MODE /CHO01, CH06, CH11
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CHO1 2412 7.55 9.98 >=500KHz
CHO06 2437 7.47 10.02 >=500KHz
CH11 2462 7.31 10.02 >=500KHz
TX CH 01
RBW 100 kHz
Att 30dB VBW 100 kHz D1[1] -1.35 dB
Ref 13.0 dBm SWT 2.5ms 7.545000000 MHz
10 dBm Occ Bw 9.980039920 MHz
1Pk . M1[1] 0.11 dBm
view| o agm Pt 2820 BT e T w1 01 2.408447000 GHz
D2 -2.180 dBmp =" —T1 k—>——-8.43 dB
407009980 GHz
-10 dBm T2[1] -7.81 dBm
\ (‘[ 2]436990020 GHz
4

)
-20 dBm 7
-30 dBI‘II '{f( ]“1\"
. .

-50 dBm

-60 dBm

-70 dBm

-80 dBr|n Fll
CF 2.412 GHz Span 20.0 MHz

/]

Date: 19.0CT.2010 08:28:42
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TX CH 06
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] -1.47 dB
Ref 13.0 dBm SWT 2.5ms 7.465000000 MHz
10 dBm I Occ Bw | 10.019960080 MHz
1PK - 8l|JO M M1[1] -0.01 dBm
. m
View ; I TR Di 2-433487000 GHz
0 dBmI—r > 740 d9..“.,*”“‘~”‘u” oy kb" ‘fdf“[t’f]‘“*‘qj 5 -5.73 dB
431970060 GHz
-10 dBm [/ T2[1] -8.92 dBm
231441990020 GHz
220 dBm JJJJJL . ”]fﬂ%’ju\
-30 dBm—+
Wrﬂ \L
-50 dB||||
-60 dBm
-70 dBm
F2
-80 dBm F|1
CF 2.437 GHz Span 20.0 MHz
Date: 19.0CT.2010 0B8:31:12
TX CH 11
RBW 100 kHz
Att 30 dB VBW 100 kHz D1[1] 0.79 dB
Ref 13.0 dBm SWT 2.5ms 7.305000000 MHz
10 dBm i Occ Bw | 10.019960080 MHz
1Pk M1[1] -1.74 dBm
view | 0 gDt 3690 BT ) Lin JHX le 2.458687000 GHz
D2 -2.7U0 dBni— k'u —T1[1 —>——7.05 dB
456970060 GHz
-10 dBm JJ T2[1] -7.86 dBm
2446990020 GHz
20 dom Mﬁ‘“ “”WR
-30 dBm M
19
-50 dBm W
-60 dBm
-70 dBr|n
F2
-80 dBm F|1
CF 2.462 GHz Span 20.0 MHz
Date: 19.0CT.2010 08:45:50
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EUT : BCM33802 D3.0 Wireless Iyoqel Name @ |Dvw3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX G MODE /CHO01, CHO06, CH11
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CHO1 2412 16.28 16.40 >=500KHz
CHO06 2437 16.30 16.40 >=500KHz
CH11 2462 16.38 16.40 >=500KHz
TX CH 01
® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 0.25 dB
Ref 20 dBm Att 30 dB SWI 5 ms 16.281000000 MH=z
20 OBW 16.4000000[00 MH=zZ
Marker| 1 [T1
2|.403880p00 z
D1 1.31] de Temp 1| [T1 OB .
o 1 f [siz5

GHz

b (1) @JWWML N’J\“”‘MWJ\W@M

Temp 2| [T1 OB

1
o5
Qo
| N
-4 1 dBm
2.420200 GHz
|20 k"\

—-40

|60

|70

1
-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2010 16:01:03
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TX CH 06

Ref 20 dBm

EBW 100 kHz
VBW 100 kHz
Att 30 dB SWT 5 ms

Delta

1 [T1 ]

-0.52 dB
16.300000000 MHZ

20 OBW 16/.400000p00 MHZ
Marker| 1 [T1

10 = dBEm
D 2.428880p[00 GHz
m ® D1 1.48 dBg _ . Temp 1| [T1 OB'i] —
LMMWMWJ( WNWMWWIAML I o e

. L Temp 2| [T1 OB'W
—-4llbe dBm
2|-445200 i{: GHz

Fl

Center 2.437 GHz

2 MHz/

Date: 18.0CT.2010 15:59:56

Span 20 MHz

TXCH11

@

Ref 20 dBm

RBW 100 kHz
VBW 100 kHz
ATt 30 dB SWT 5 ms

Delta 1 [T1 ]

16.

WS
380000000

dB
MHZz

CBW 16|
Marker

400000000
1 [T1
_clle

MHZz

==t

2|
Temp 1

453880(00
[T1 OBW]

GHz

Lngva L e

oI =079 T

R

Temp 2

T OB

GHz

2|

-7HB9
470200040

dBm
GHz

My

\\\

|40

|- 60

|70

F1l

-80

Center 2.462 GHz

2 MHzZ/

Date: 18.0CT.2010 15:58:37

Span 20 MHz
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EUT : BCM3380Z D3.0 Wireless  |\\iogel Name :  |DVW3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-20M MODE /CHO01, CHO06, CH11
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CHO1 2412 17.04 17.60 >=500KHz
CHO06 2437 17.43 17.60 >=500KHz
CH11 2462 17.21 17.60 >=500KHz
TX CH 01
® RBW 100 kHz Delta 1 [Tl ]
VBW 100 kH=z 0.39 dB
Ref 20 dBm Attt 30 dB SWI 5 ms 17.040000000 MH=z
20 BwW 17600000000 MH=Z
Marker| 1 [T1

2. 403520p00 GHz
Temp 1| [T1 OBW]
=10 sz

=3
A
] )
=

D1 -4.12 dBm 40320000 GH

3 -
. be o Mmﬂm ”"‘H"‘“uklk Smp 2| [T1 OBY)
~T0}48 aBm
2| 420800000 GHz
|20

40 Wn/" ‘\“\

-4 Wil )
-0

- 70

[F2
Fl
-80
Center 2.412 GHz 4 MHZ/ Span 40 MHZ

Date: 19.0CT.2010 17:04:23
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TX CH 06

® RBW 100 kHz Delta 1 [Tl ]
VBW 100 kHz 1.33 dB
Ref 20 dBm Att 30 B SWT 5 ms 17.430000000 MHZz
z0 BW 17/.600000p00 MHZ
Marker| 1 [T1
1o —11l4s SEm
2(.428200p00 GHz
% Femp 1| [T1 OBW]
o —TTF a6 OBm
b1 -5. ¢ dBm 2|.428200p00 GHz
10 11 Lnlhpﬂdﬂﬂ,&ﬁ!&m #dthq'iM-lﬂ‘Ai,l i Femo 2| [T1 OBWI
D2 -11.6 L A T S4B
‘1 2/.445800p00 GHz
-z0
30

\wﬂw.l A b A

60
-70
Fz
Fl
—-80
Center 2.437 GHz 4 MHz/ Span 40 MHzZ
Date: 19.0CT.2010 17:06:34
® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 1.66 dB
Ref 20 dBm Att 30 dB SWT 5 ms 17.210000000 MHZ
20 CBW 17(.600000000 MHZz
Marker| 1 [T1
|10 —11l528 4B
2|-453280p00 GH:
T 1| [T1 OBW] -
forav] emp
U =IT Sizyy
D1 -5.54d dBm 2(.453200000 GHz

|10 LTy WY emp 2| [T1 OBW]
D2 —11.54 Jpm = e
2l.470800000 GHz

|- 20

|- 30

/ \
ot W,

AUk,
-¢60
70
F2
F1l
-80
Center 2.462 GHz 4 MHzZ/ Span 40 MH=z

Date: 15.0CT.2010 17:07:33
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EUT : BCM3380Z D3.0 Wireless |16 Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE /CH03, CH06, CHO9
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CHO03 2422 35.11 35.70 >=500KHz
CHO06 2437 35.10 35.80 >=500KHz
CHO09 2452 35.10 35.70 >=500KHz
TX CH 03
® RBW 100 kHz Delta 1 [T1 ]
YVBW 100 kHz -1.07 dB
Ref 20 dBm Att 30 dB SWT 5 ms 35.110000000 MHZ
20 OBW 35700000000 MH=zZ
Marker| 1 [T1
[ 2.404550 00 G;;
TIEW| Temp 1| [T1| OBW]
R i (eoae I l I ’ I ' l I L1 ﬂ2.40 1;; ;g Z;I;
ME [} TP
0 - 'w' T %11 11 dEnm
2143500000 GH=z
N X
b A
7" F2
e Fl
Center 2.422 GHz 5 MHz/ Span 50 MHz
Date: 18.0CT.2010 16:26:306
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TX CH 06

REBW 100 kHz
VBW 100 kHz

Delta 1 [T1

1

-1.04 dB

Ref 20 dBm Att 30 dB SWT 5 ms 35.100000000 MHZ
20 OBW 35|.800[000p00 MH=zZ
Marker| 1 [T1
1o —71 904 &Bm
E 2|.419500000 GHz
Temp 1| [TY OEW]
g — 314y oW
D1 £5.14 dBm 419100000 GH
10 | -L-kuln N ln L' l‘ b .\JMM&\ _!l,‘nhj ,\jief!\}?llz [ri OBl
T TN f PRRRA o T 1 P
2\.454400p00 GH=z
20 / k
30 ,J} \\
o A [N
v v
M R
50
l-60
70
F2
Fl
-80
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 18.0CT.2010 16:40:46
® REW 100 kHz Delta 1 [T1 ]
VBW 100 kHz -1.38 dB
Ref 20 dBm Att 30 dB SWT 5 ms 35.100000000 MHZ
20 CBW 35.700p00000 MHZ
Marker| 1 [T1
10 —gl 55 gBm
2|-434500p00 GHz
i
Temp 1| [T1| OBW]
-0 T 1 OBm
2|.434100p00 GHz
D1 £5.7/6 dBm
Al
[ ., LA bt A b b [ b A b L1 2 (2] o2t
2 AN o S e i’ Fashov: TN WY 2l o0s as
2|-469R00P0O0 GHz
|-20 / \
|30 \\
,;;yﬁ{f“f A
|- 50
|- 50
|- 70
F2
Fl
-80

Center 2.452 GHz

Date: 19.0CT.2010 16:48:45

5 MHz/

Span 50 MHz
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5.1.7 TEST RESULTS-5G BAND

BCM3380Z D3.0 Wireless

EUT : Model Name : DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX 11a MODE /CH149, CH157, CH165
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CH149 5745 16.20 16.40 >=500KHz
CH157 5785 16.50 16.40 >=500KHz
CH165 5825 17.00 17.50 >=500KHz
TX CH 149
® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 1.49 dB
Ref 17 dBm Att 30 dB SWT 20 ms 16.200000000 MHZz

OBW 16[.400000p00 MHZ

10 Marker| 1 [T1
—-14(54 dBm
5[736900p00 GHz
I - B
D Lo Frmpe—H e
-13.18 dBm

D1 -7.% dBm 5 800000 GH
el [ Temp 2 [TL OBW]
—Tal 0z dEm
5L753200p00 cHz

D2 —13.9 dB

B | \

| s ﬁ JWM \Ukl N\Aulul.lwn\‘ A‘l‘" A JA o lﬁw
F—60
=70
F2

Fl |
| g0 h

| \
Center 5.745 GHz 5 MHz/ Span 50 MHz

Date: 20.0CT.2010 19:02:07
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TX CH 157

|20

® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 2.71 dB
Ref 20 dBm Att 30 dB SWT 20 ms 16.500000000 MH=z
20 OBW 16.400000p00 MHZ
Marker| 1 [T1
10 =16L07 OB
5|l.776700p00 GH
oy 1| [T1 oBW] -
erm
&= |, P
=T T B
5776800000 GHz
D1 —-6.8[9 dBm
[ .. b Jl‘.\' |‘|_|JLA4 TN Temp 2| [T1 OBW]
02 [12.89 dbm AR | NG, —13L36 dBm
5|-793200p00 GHz

|- 60

o,

F2
Fl

Center 5.785 GHz 5 MHz/

Date: 20.0CT.2010 19:13:38

Span 50 MHz

TX CH 165

Date: 20.0CT.2010 19:26:00

® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 0.56 dB
Ref 20 dBm Att 30 dB SWT 20 ms 17.000000000 MHZz
20 OBW 17[.500000p00 MH=z
Marker| 1 [T1
|10 —14l 59 ARy
5.816300p00 GHz
m Temp 1| [T1 OBW]
= |,
=TT} 76 oBm
D1 -5. 47 dBm 5.816200D00 GHz
1 Temp 2| [T1 OBW]
=EU D2 L1.47 9 5 =16 B
% 5.833700p00 GHz
|20 \
|30 |
40 T f YAR
[ 1 v
|-60
|70
F2
Fl
-80
Center 5.825 GHz 5 MHz/ Span 50 MHz
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EUT : BCM33802 D3.0 Wireless Iyoqel Name @ |Dvw3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-20M MODE / CH149, CH157, CH165
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CH149 5745 17.05 17.60 >=500KHz
CH157 5785 17.40 17.60 >=500KHz
CH165 5825 17.42 17.40 >=500KHz
TX CH 149
® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz -1.65 dB
Ref 20 dBm Att 30 dB SWT 20 ms 17.500000000 MHZ
20 OBW 17[.600000p00 MH=z
Marker| 1 [T1
S

= OB
5736189000 GHz

Temp 2| [T1 OBW]
L —14146 dBm
. 753789000 GHz

D1 -6.65 dBm

hd
£
?

D2 —{12.65 dEmY

L ——
L]
a1

-70

Fl

—-80

Center 5.744289 GHz 5 MHz/ Span 50 MH=z

Date: 20.0CT.2010 19:38:50
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® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz -1.06 dB
Ref 17 dBm Att 30 dB SWT 20 ms 17.400000000 MHz
OBW 17|-600000p00 MHz
| 10 Marker 1 [T1
-11[ 96 dBm
5.776300p00 GHz
-0 Femp—H{ OB
-12(52 dBm
DL —&.28 dbm [ LM 5776200000 GHz
| 10 1l 1 u_’q#\
D2 -12.28 dpfA K |ull"”"" | T m Temp Z[ [TT OBW]
-13(62 dBm
[ 5|.793800D00 GHz
-0 \
|40 4 bt
e WMMM, ,
’
|60
|70
F2
Fl |
|-s0
\ \
Center 5.785 GHz 5 MHEzZ/ Span 50 MHz
Date: 20.0CT.2010 19:47:29
® RBW 100 kHz Delta 1 [T1 ]
VEW 100 kHz 1.44 dB
Ref 20 dBm Att 30 dB SWT 20 ms 17.424000000 MHz
20 OBW 17.400000D00 MH=z
Marker| 1 [T1
10 —14le ABm
5.816376p00 GHz
% Temp 1| [T1 OBW]
= =T BT
Bl SGasin 5816400000 GHz
—6. Tk
L 15 o .aml Temp 2| [T1 OBW]
D2 -[12.74 dbm ¥ —15.14 dbm
5. 833800p00 GHz
20 \
20
| 40 [ \\
-0
|70
F2
Fl
-80

Center 5.825 GHz

Date: 20.0CT.2010 19:55:41

5 MHz/

Span 50 MHzZ
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EUT : BCM33802 D3.0 Wireless \viodel Name :  [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX N-40M MODE /CH151, CH159
. 0 :
Test Channel Frequency Bandwidth 99% Occupied BW LIMIT
(MH2z) (MH2z) (MH2z) (MHz)
CH151 5755 36.00 36.40 >=500KHz
CH159 5795 35.80 36.20 >=500KHz
TX CH 151
® RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz 0.98 dB
Ref 20 dBm Att 30 dB SWT 20 ms 36.000000000 MHZ
20 OBW 36[.400000p00 MH=z
Marker| 1 [T1
el
5.736g53 oo z_tEj[rzrl
D1 -7.46 dBm NN Temp [TI UBW]
-10 1 H 1 | =
D2 J13.46 4B jll JLMW " ll\’.lll L -14}19 dBm
5. 773200p00 GHz
i |
A M
70 ==
Fl
Center 5.755 GHz 10 MHZ/ Span 100 MHzZ
Date: 20.0CT.2010 20:15%:00
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@ RBW 100 kHz Delta 1 [T1 ]
VBW 100 kHz -0.59 dB
Ref 20 dBm Att 30 dB SWT 20 ms 35.800000000 MHZz
20 OBW 36[.200000p00C MH=Zz
Marker| 1 [T1
1o _14 &Bm
S5fL777000000 GHz
m Temp 1| [T1 OBW]
g =1z} 45 dBm
5|.776800p00 GH=z
D1 -6.5[6 4B
| 10 i IENTIITT 3 e WO ]
p2 |i2.0a e NMRIA LFEA T —14[65 dBm
Bl 813000p00 GHz
-zo
=0 /
-40 WA \ ul
| J”wmm
F-60
=70
F2
Fl
-80
Center 5.795 GHz 10 MHEH=Z/ Span 100 MH=z
Date: 20.0CT.2010 20:30:58
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6. PEAK OUTPUT POWER TEST

6.1 Applied procedures / limit

FCC Partl5 (15.247) , Subpart C

. L Frequency Range
Section Test Item Limit

Result
(MHz)
15247(0)3) | PR OUPU |1 watt or 30dBm 240024835 PASS

Note:

The maximum effective antenna gain is 7.26 dBi, therefore the limit is 28.9 dBm.

6.1.1 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Power Meter Anritsu ML2487A | 6K0O0004714 Feb. 10, 2011
2 | Power Meter Sensor Anritsu MA2491A 34138 Feb. 10, 2011

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

6.1.2 TEST PROCEDURE

a. The EUT was directly connected to the power metter and antenna output port as show in the
block diagram below,

6.1.3 DEVIATION FROM STANDARD

No deviation.

6.1.4 TEST SETUP

EUT

POWER METER

6.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.1.6 TEST RESULTS -2.4G BAND

EUT : BCM3380Z D3.0 Wireless | \1o4el Name DVW3201B
eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage AC 120V/60Hz

Test Mode TX B MODE /CHO01, CH06, CH11

Peak Output Power

Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)

CHO1 2412 MHz 21.47 30 1
CHO6 2437 MHz 22.82 30 1
CH11 2462 MHz 20.67 30 1

EUT : BCM3380Z D3.0 Wireless | \1o4el Name DVW3201B

eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage AC 120V/60Hz

Test Mode TX G MODE /CHO1, CHO06, CH11

Peak Output Power

Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)

CHO1 2412 MHz 19.55 30 1
CHO6 2437 MHz 19.47 30 1
CH11 2462 MHz 19.11 30 1
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EUT : pelS380z D3O Wireless  |iodel Name DVW3201B
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE /CHO01, CH06, CH11
Peak Output Power
ANT.1
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CHO1 2412 18.01 0.0632 30 1
CHO6 2437 17.99 0.0630 30
CH11 2462 18.13 0.0650 30 1
Peak Output Power
ANT.2
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CHO1 2412 18.04 0.0637 30
CHO6 2437 18.13 0.0650 30
CH11 2462 18.21 0.0662 30 1
Peak Output Power
Total (ANT.1 + ANT.2)
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CHO1 2412 21.04 0.1269 28.9 0.7762
CHO6 2437 21.07 0.1280 28.9 0.7762
CH11 2462 21.18 0.1312 28.9 0.7762
Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*og) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.
(2) Antenna Gain=4.1 dBi. (ANT.1) Antenna Gain=4.1 dBi. (ANT.2)
Directional gain= gain of antenna element+10log(# of TX antenna elements)
(3) EUT is a 2x2 MIMO with each AG=4.1dBi, then the directional gain is
=4.1+10log(2)=4.1+3=7.1 dBi (Output power needs to reduce by 1.1 dBi so the
highest conducted output power allowed is 28.9dBm.
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EUT : pCNISI80z D3O Wireless  |Model Name = |DVW32018
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-40M MODE /CHO03, CH06, CH09
Peak Output Power
ANT.1
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CHO03 2422 17.98 0.0628 30 1
CHO06 2437 17.65 0.0582 30
CHO09 2452 17.45 0.0556 30 1
Peak Output Power
ANT.2
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2) (dBm) (mWw) (dBm) (W)
CHO03 2422 16.24 0.0421 30
CHO6 2437 16.87 0.0486 30
CHO09 2452 16.55 0.0452 30 1
Peak Output Power
Total (ANT.1 + ANT.2)
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CHO03 2422 20.21 0.1049 28.9 0.7762
CHO06 2437 20.29 0.1069 28.9 0.7762
CHO09 2452 20.03 0.1008 28.9 0.7762

Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*og) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.
(2) Antenna Gain=4.1 dBi. (ANT.1) Antenna Gain=4.1 dBi. (ANT.2)
Directional gain= gain of antenna element+10log(# of TX antenna elements)
(3) EUT is a 2x2 MIMO with each AG=4.1dBi, then the directional gain is
=4.1+10log(2)=4.1+3=7.1 dBi (Output power needs to reduce by 1.1 dBi so the
highest conducted output power allowed is 28.9dBm.
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6.1.7 TEST RESULTS -5G BAND

BCM3380Z D3.0 Wireless

EUT : Model Name DVW3201B
eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage AC 120V/60Hz

Test Mode TX 11a MODE /CH149, CH157, CH165

Peak Output Power

Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (dBm) (W)

CH149 5745 MHz 16.73 30 1
CH157 5785 MHz 16.12 30 1
CH165 5825 MHz 16.89 30 1
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EUT : pelS380z D3O Wireless  |viodel Name :  [Dvw32018
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-20M MODE /CH149, CH157, CH165
Peak Output Power
ANT.1
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (W) (dBm) (W)
CH149 5745 MHz 16.46 0.0443 30 1
CH157 5785 MHz 15.93 0.0392 30
CH165 5825 MHz 16.95 0.0495 30 1
Peak Output Power
ANT.2
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (W) (dBm) (W)
CH149 5745 MHz 16.04 0.0402 30
CH157 5785 MHz 16.79 0.0478 30
CH165 5825 MHz 17.11 0.0514 30 1
Peak Output Power
Total (ANT.1 + ANT.2)
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (W) (dBm) (W)
CH149 5745 MHz 19.27 0.0844 28.74 0.7482
CH157 5785 MHz 19.39 0.0869 28.74 0.7482
CH165 5825 MHz 20.04 0.1009 28.74 0.7482

Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*og) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.

(2) Antenna Gain=4.1 dBi. (ANT.1) Antenna Gain=4.4 dBi. (ANT.2)
Directional gain= gain of antenna element+10log(# of TX antenna elements)

(3) Sum the Antenna Gain by using the following formula:
((dBi/ANT 1)/10"Log) + ((dBi/ANT 2)/10"log) + ((dBi/ANT N)/107og) =7.26dBi
(Output power needs to reduce by 1.26 dBi so the highest conducted output
power allowed is 28.74dBm.
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EUT : pCMISI80z D3O Wireless  |viodel Name = |DVW32018
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode TX N-40M MODE /CH151, CH159
Peak Output Power
ANT.1
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MH2z) (dBm) (W) (dBm) (W)
CH151 5755 15.09 0.0323 30 1
CH159 5795 15.54 0.0358 30 1
Peak Output Power
ANT.2
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (mWw) (dBm) (W)
CH151 5755 15.45 0.0351 30 1
CH159 5795 15.23 0.0333 30 1

Peak Output Power

Total (ANT.1 + ANT.2)
Test Channel Frequency Peak Output Power LIMIT LIMIT
(MHz) (dBm) (W) (dBm) (W)
CH151 5755 18.28 0.0674 28.9 0.7762
CH159 5795 18.40 0.0692 28.9 0.7762

Remark :

(1) The MIMO test requirement, RF conducted output power shall measure each
transmitter chain by using channel power method.
And after obtain each individual transmitter chain power, then sum the output
power by using the following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*og) + ((dBm/ChainN)/10*log) =
Combined peak output power in mW.
(2) Antenna Gain=4.1 dBi. (ANT.1) Antenna Gain=4.4 dBi. (ANT.2)
Directional gain= gain of antenna element+10log(# of TX antenna elements)
(3) Sum the Antenna Gain by using the following formula:
((dBi/ANT 1)/10"Log) + ((dBi/ANT 2)/10"log) + ((dBi/ANT N)/107og) =7.26dBi
(Output power needs to reduce by 1.26 dBi so the highest conducted output
power allowed is 28.74dBm.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 Applied procedures / limit

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

7.1.1 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |[Spectrum Analyzer R&S FSP_40 100129 Jan. 05, 2011

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

7.1.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Setting : RBW= 100KHz, VBW=100KHz, Sweep time = 10 ms.

c. Measurements are made over the 30 MHz to 26.5 GHz range with the transmitter set to the
lowest, middle, and highest channels.(2.4G Band)

d. Measurements are made over the 30 MHz to 40 GHz range with the transmitter set to the
lowest, middle, and highest channels.(5G Band)

7.1.3 DEVIATION FROM STANDARD
No deviation.

7.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.1.6 TEST RESULTS-2.4G BAND

EUT : BCM3380Z D3.0 Wireless  ly1o4el Name @ |DVW3201B
eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage AC 120V/60Hz

Test Mode : TX B MODE /CHO01,CHO06, CH11

Channel of Worst Data: CHO1

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2384.18 -54.50 2489.63 -54.76
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX B mode CHO1
RBW 100 kHz
Att 30dB VBW 100 kHz M4[1] -54.50 dBm
Ref 13.0 dBm SWT 10ms 2.384183800 GHz
10 dBm i M1[1] |
1Pk 51 5750 4B 2.41252380
View|0 dBm . - M 2 40'0633'
M3[1] | )
-10 dBm 2.390000000 GHz
D2 -16.210 dBm
-20 dBr|n
-30 dBm
-40 dBm ¥
-50 dBm e
| M3
WHMM FIFEFIrPr I I .lillnl i\ l“" FMMA%W
||u L LT v
-70 dBr|n
-80 dBm Fe—
| T
CF 2.3696138 GHz Span 100.0 MHz
Date: 19.0CT.2010 08:58:16
TX B mode CH11
RBW 100 kHz
Att 30dB VBW 100 kHz M4[1] -54.76 dBm
Ref 13.0 dBm SWT 10ms 2.489630000 GHz
10 dBm M1[1] 2.56 dBm
1Pk M'J 2.462880000 GHz
view|o D1 2.560 dBm M2[1] -61.59 dBm
2.483500000 GHz
M3[1] -62.40 dBm
2.500000000 GHz
D2 -17.440|dBm
-40 dBm
-50 dBm ] -
60 dBr:n MM%H byl 'WM’MW
-70 dBr|n
F2
-80 dBm F1 |
| I
CF 2.504 GHz Span 100.0 MHz
Date: 19.0CT.2010 08:49:3¢
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TX B mode CHO1 (30M~1000MHz)

REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-44.32 dBm
Ref 20 dBm Att 30 dB SWT 2.6 s 20.584000000 GHz

D1 3.79 dB

-0

D2 —[16.21 dPm

|- 20

1Y TN NN A RTIRN CYT Y. SR T PP |

|70

-80

Date:

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

18.0CT.2010 15:50:42

TX B mode CHO1 (1000MHz~10" Harmonic)

Date

REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-42.43 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 641.100000000 MH=z

D1 3.79 dB

D2 —[16.21 dPm

|- 20

ah TRETITY 1 2,
Lal N

LA Ao fohfpPrr IR AT R T

|70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

18.0CT.2010 15:49:47
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TX B mode CHO6 (30M~1000MHz)

RBW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
-45.02 dBm

Ref 10 dBm Att 20 dB SWT 100 ms 699.300000000 MHZ
10
b1 o 17 4o
E
= |,
o 017 o
|—30
|—40
1
| =0 T
A AAA | PP AR Aad My, A oo WA A b Anndganh At A WAook,
-l doA R Ko W iy e S

|70

|—80

-90

Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: 20.0CT.2010 10:11:58

TX B mode CHO06 (1000MHz~10" Harmonic)

RBW 100 kHz
VBW 100 kH=z

Marker 1 [T1 ]

-58.04 dBm

Ref 10 dBm Att 20 dB SWT 2.6 = 5.641000000 GHz
10
. I oo
=3 |_,,
= o017 4
30
|—40
|50
km 1 WWWWW
- Lwnn}h!w/Vm&NﬂfﬂvaAAdJ\hMAUMV\I
|--70
|80
-90

Center 13.75 GHz 2.55 GHz/

Date: 20.0CT.2010 10:09:57

Span 25.5 GHz
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TX B mode CH11 (30M~1000MHz)

® RBW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -43.27 dBm
Ref 20 dBm Att 30 4B SWT 100 ms 641.100000000 MEZ
20
|10
L ey
D1 2.56| dB:
== |,

10

D2 —[17.44 dpbm

|—30

|40

-80

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 18.0CT.2010 15:52:14

TX B mode CH11 (1000MHz~10" Harmonic)

® RBEW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-42.82 dBm
Ref 20 dBm Att 30 dB SWT 2.6 s 20.533000000 GHz
20
10
D1 2.56 dB
=3 |

D2 -17.44 dp

|20

| 40 1
WWWMW

Y P Y PO TR Y T WY e,

|- G0

70

-80

Center 13.75 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 18.0CT.2010 15:52:05
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EUT : BCM3380Z D3.0 Wireless  |\\iogel Name :  |DVW3201B
eMTA

Temperature : 24 C Relative Humidity - |60 %

Pressure : 1016 hPa Test Voltage AC 120V/60Hz

Test Mode : TX G MODE / CHO1,CHO6, CH11

Channel of Worst Data: CHO1

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2360.90 -41.26 2492.19 -46.30

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX G mode CHO1

® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kH=z -41.26 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.360900000 GHz
20 Markgr| 1 [T1
0L 99 dBm

414600000 GHE
Marker| 2 [T1

-38 dB
o |, D1 0.99 dB — i TZ“
Marksr [T1

. 47048 dB
2.f90000 00 GHT
- D2 -19.01 dB | \

|30

4
40

o i kb AP WA AL A o b e AL g P, et

|- 60

F2

F1l

-80

Center 2.372 GHz 10 MHEZ/ Span 100 MHzZ

Date: 18.0CT.2010 16:07:31

TX G mode CH11

® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -46.30 dBm

Ref 20 dBm Att 30 dB SWT 10 ms 2.492193100 GHz

20 Marker| 1 [T1
-0119 &Bm
10 463194000 GH
Marker| 2 [T1
-48l72 dBm

- d UUpUU GHZ
Marker| 3 [T1
1o -49045 dBm
\ 2|.500000000 GHz

L
ik
a

—30

-a0 A
Muw.wmwwmw

- 50

60
-70
F2
F1
-80
Center 2.501394 GHz 10 MH=z/ Span 100 MHz

Date: 18.0CT.2010 16:06:23
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TX G mode CHO1 (30M~1000MHz)

RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -34.06 dBm

Ref 20 dBm Att 30 dB SWT 100 ms 641.100000000 MHZ

20

D1 0.99 dB:

10

D2 —[19.01 dBm

T
I
S
o

e — e I

lSﬂ I | T | Vluv'\‘l" ..Vl‘; lem‘l‘!;

MWM A

A 1
LA L i TEL s

-80

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date:

18.0CT.2010 16:11:03

TX G mode CHO1 (1000MHz~10" Harmonic)

RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -41.19 dBm
Ref 20 dBm Att 30 dB SWT 2.6 & 1.459000000 GHz

D1 0.99 dB

D2 —-[19.01 dB

20

M At

= i .le)\ou-uul.}‘w
thuﬁﬂkuwnw%w““ﬁrh“NNWN

|- 60

|70

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 18.0CT.2010 16:11:41
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TX G mode CHO6 (30M~1000MHz)

® REBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -39.30 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 699.300000000 MH=z
10
5 D1 1.52 dBm
e
Z3 |,
D2 18.48 dBm
20
|-z0
1
L d
—40
|50
[~ oA I.Ll AN .P/\{A P g Lol || pblegatdian i Ak
R o g A g " L U . ol Ak
|70
|—80
-%0
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 20.0CT.2010 10:20:33

TX G mode CHO6 (1000MHz~10" Harmonic)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.28 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 4.874000000 GHz
10
L, DL 1.52] dBm
pAxH|
l-10
D2 -|18.43 dBm
F-20
|30
F-40
50
J\,L 1 WWWWM
PIAY NS0 A pre et
l-70
l-s0
-%0
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
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TX G mode CH11 (30M~1000MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -37.65 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 641.100000000 MH=z
20
|-10
EE
== b1 o oals e
|10
=20 = Fo—cpr
|20
1

| . T ol

A o oo koot Lwnun.%mwxwmwﬂ qkl..

1 s 1 1o

g & GRS
|--60
|70
-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 18.0CT.2010 16:13:08

TX G mode CH11 (1000MHz~10" Harmonic)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z -41.32 dBm
Ref 20 dBm Att 30 dB SWT 2.6 = 1.459000000 GHz
20
|10
=0 . 1y ap
|10
_20 N 10 o

g

s

|- 60

-80

Center 13.75 GHz 2.55 GHz/ Span 25.5 GHz

Date: 18.0CT.2010 16:12:57
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EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA

Temperature : 24 C Relative Humidity - |60 %

Pressure : 1016 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX N-20M MODE / CHO1,CH06, CH11 (WITH COMBINER)

Channel of Worst Data: CHO1 (WITH COMBINER)

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2360.00 -40.70 2492.36 -47.60

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.

Report No.: NEI-FCCP-1-1009C165 Page 138 of 189



testip,
o ¢

TX HT20 mode CHO1 (WITH COMBINER)

® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -40.70 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.360000000 GHz
20 Marker| 1 [T1
0L13 dBm
|10 415200000 GH
Marker| 2 [T1
i -40}18 dBm
IEW)|

Ny o 3 Ar v

BE e =y e ) GHZ
Marker [T1
—4g|26 dim
—10
2[{3s0000p00 Gﬂr
|50 \
e \
|—40 W
U W N [M

piciin haphydpomotion Latheale AN ol
|—60
70
F2
Fl
—-80
Center 2.373 GHz 10 MHZ/ Span 100 MH=z

Date: 19.0CT.2010 16:19:21

TX HT20 mode CH11 (WITH COMBINER)

® RBW 100 kHz Markeser 4 [T1 ]

VBW 100 kHz -47.60 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.492360000 GHz

20 Marker| 1l [T1
-0119 dBm
F10 450304000 =H
. Marker| 2 [ng R
= 2 R il
= T TOpO0 GEZ

Marker| 3 [T1
-51{20 dBm
e \ 2/.500000p00 GHz

o N

i

w

o

| —
He
@

-40
W b
| 5o Idh"wm‘ n.nl MMy

N | T
VATV W ML g

60
-70
F2
F1
-80
Center 2.501394 GHz 10 MH=z/ Span 100 MHz

Date: 19.0CT.2010 16:17:15
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TX HT20 mode CHO1 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -37.76 dBm
Ref 20 dBm Att 30 4B SWT 100 ms 641.100000000 MEZ
20
|10
L ey
=3 D1 0 13 de
10
_ n2 -ho =
|30
1

s PO YTV A iy wy“uwﬂmwmujlﬂju oAl

-80

Center 515 MHz 97 MHz/ Span 970 MH=z

Date: 18.0CT.2010 16:33:00

TX HT20 mode CHO1 (1000MHz~10" Harmonic) (WITH COMBINER)

® REBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z -42.41 dBm
Ref 20 dBm Att 30 dB SWT 2.6 = 1.459000000 GH=z
20
10
m o | dBm
10
— Sml =19 AR
30
. 3 N LY T IR Y.V
oAy ' TV 'S
W%MMNMWNM;\J
-50
-70
-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 18.0CT.2010 16:33:16
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TX HT20 mode CHO6 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -44.63 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 699.300000000 MHz
10
n D1 1.52( dBm
R
== |,
D2 -[18.48 dBm
20
20
|40
1
| <o I
dast " N | . | ol Loy ) P
il TR R PA TV STV GY TR NI TS g T NN =7 gy
-0
|--s0
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 20.0CT.2010 10:22:20

TX HT20 mode CHO6 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -£9.55 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 4.874000000 GHz
10
- D1 1.52| dBm
EE
== |,
D2 -[18.48 dBm
20
[-30
|40
|50
\‘M 9 WWWWW
TR TR T | TR WU T Ty |
|70
--80
-90
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: Z0.0CI.2U01U0 LutZ23:30
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TX HT20 mode CH11 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -37.65 dBm
Ref 20 dBm Att 30 4B SWT 100 ms 641.100000000 MEZ
20
|10
L ey
=3 b1 o o gs
10
20 = Ty

Seiv e i Aoyl

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 1B.0CT.2010 16:13:08

TX HT20 mode CH11 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -41.32 dBm
Ref 20 dBm Att 30 dB SWT 2.6 s 1.459000000 GH=z
z0
|-10
I
=R b1 o 1l am

|—10

|—20

| <10 _‘lewf\... A AN

—-60

70

—-80

Center 13.75 GHz 2.55 GHz/ Span 25.5 GHz

Date: 18.0CT.2010 16:12:57
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EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA

Temperature : 24 C Relative Humidity - |60 %

Pressure : 1016 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX N-40M MODE /CHO03, CH06, CHO9 (WITH COMBINER)

Channel of Worst Data: CHO3 (WITH COMBINER)

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2385.50 -37.35 2486.7 -37.59
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT40 mode CHO3 (WITH COMBINER)
® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz —-37.35 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 2.385500000 GHz
20 Markgr| 1 [T1
—-4147 dBm
Lio 413600000 GH
Markdgr| 2 [T1
—-32166 dBm
~ AUUUTP U SHE
D1 —-4.4[7 dBm e Yri
A i)
F-10
2l39000{poo sz
F-20
D2 —24.47 dpm
=30 U
s A
40 M
L 5o y 5 1 | T
VU~ PR KA A R A ) [V
50
70
F2
Fl
-80 |
Center 2.344 GHz 20 MH=zZ/ Span 200 MHZzZ
Date: 19.0CT.2010 16:58:20

TX HT40 mode CHO9 (WITH COMBINER)

®

Ref

20 dBm

Attt 30 dB

RBW 100 kHz
VBW 100 kHz
SWT 20 ms

Marker

2

4 [T1 ]
-37.59
.486700000

dBm
GHz

20

10

Marker

1 [T1
—41L87
44 fa¥ala¥a¥al

dBm
cH

Marker

2 [T1
-37477

<dBm

-

D1 —4.8

Marker

BE Topo0

GEZ

[7 dBm

[T

—451 50

dBm

.5000000D00

GHz

DZ

P4.87 dBm

[Sq

hadliced W’l\'l"\'ﬂ

F2
Fl

Date: 19.0CT.2010

Center 2.53 GHz

16:59:26

20 MHz/

Span 200 MHz
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TX HT40 mode CHO3 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z —-46.92 dBm
Ref 20 dBm Att 30 dB SWT 100 ms ©41.100000000 MHZ
20
|10
D |,

D1 —-4.4[7 dBm

|20

D2 —R24.47 db

|40

-80

Start 30 MHZz 97 MHzZ/ Stop 1 GHz

Date: 18.0CT.2010 17:02:26

TX HT40 mode CHO3 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -43.36 dBm
Ref 20 dBm Att 30 4B SWT 2.6 s 20.533000000 GHz
20
|10
L ey
== |,

D1 —-4.4[7 dBm

10

—20

D2 —24.47 dBm

|—30

|40 1

Aok Y P T T UY T A

- 60

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 18.0CT.2010 17:02:18
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TX HT40 mode CHO6 (30M~1000MHz) (WITH COMBINER)

Ref 10 dBm

Att 20

REW 100 kH=z
VBW 100 kH=z
dB SWT 100 ms

Marker 1 [T1 ]
-47.93 dBm
709.000000000 MHZz

D1 -5.63 dBm

D2 —25.63 dp

|30

|- 50

|70

) A - |
O R A

-850

Start 30 MHZ

Date: 20.0CT.2010

10:27:21

97 MHz/

Stop 1 GHz

TX HT40 mode CHO6 (1000MHz~10" Harmonic) (WITH COMBINER)

®

RBW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
-59.77 dBm

Date: 20.0CT.2010

10:28:21

Ref 10 dBm Att 20 dB SWT 2.6 = 4.874000000 GHz
10
-0
D1 -5.63 dBm
=5 |,
|20
D2 —25.63 dpm
|30
|40
|50
\‘u v JWWWMM
ol VIS NP N NS ) VAN SR T
|70
|-s0
-0
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
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TX HT40 mode CHO9 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -46.28 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 641.100000000 MEz
20
|10
I
=3 |,

D1 -4.8[7 dBm

D2 —24.87 dBm

-80

Start 30 MHz 97 MHz/ Stop 1 CGHz

TX HT40 mode CHO9(1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z —-45.34 dBm
Ref 20 dBm Att 30 dB SWT 2.6 = 20.176000000 GHz
20
|10
D |,

D1 —4.8[7 dBm

|20

D2 —24.87 dp:

r
€
4
%
z
-

|- 60

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
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7.1.7 TEST RESULTS-5G BANG

EUT : BCM3380Z D3.0 Wireless  |\\iogel Name :  |DVW3201B
eMTA

Temperature : |24 C Relative Humidity : (60 %

Pressure : 1016 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX 11a MODE /CH149, CH157, CH165 (ANT.2)

Channel of Worst Data: CH149 (ANT.2)

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5725.00 -43.77 5865.20 -48.45

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX11la mode CH149 (ANT.2)

-0

70

® RBW 100 kHz Marker 3 [T1 ]
VBW 100 kHz -47.69 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.703660000 GHz
20 Offpet 3 dB Marker| 1 [T1
-2}12 dBm
10 5 4 c0non GH
Marker| 2 [T1
L EX : 43177 dB
- m
== |,
D1 -2.1P dBm U0 U0 GHZ
10 ’ )
20 / T
D2 —R2.12 dBm { \
30
| 4o NN

F.::;Lmnmm TR AP P TR FY WY

a ,“W“L(V
1 Muﬂff
Adpal JL!I Jobn pa Ly
bl

P Rl i T gy L

-80

Center 5.70506 GHz

Date:

20.0CT.2010 19:06:19

10 MHEz/

Span 100 MHz

TX11la mode CH165 (ANT.2)

@

Date:

RBW 100 kHz Marker 3 [T1 ]
VBW 100 kHz -48.45 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.865200000 GHz
z0 Offpet 3 ¢B Marker| 1 [T1
0171 dBm
1o =} 6200000 GH
Marker| 2 [T1
—-481 64 dBm
- pg 0.71 dBne
O000pP00 GHZ
Mo
20 Do =20 7T Opm
H-30 \
o M
mum‘ ]
. Za T TRTERT  ATET WOV VI (VIR B TV DO YA
Al e Sy AT I g b o AR e o
60
-70
Fl
-80
Center 5.864 GHz 10 MH=z/ Span 100 MHz

20.0CT.2010 19:23:32
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TX 11a mode CH149 (30M~1000MHz) (ANT.2)

® RBW 100 kHz
VEW 100 kHz

Ref 20 dBm Att 30 dB SWT 100 ms

Marker 1 [T1 ]

—-48.32 dBm

773.020000000 MHZ

20 Offpet 3 qB

D1l -2.12 dBm

10

D2 —22.12 dBm

Date: 20.0CT.2010 19:07:00

1
50 3§ 4 A L 11 N h 3 LA L TI Load 4l
oS AR M i g iy IR e e
|60
|70
-80
Start 30 MH=z 97 MHz/ Stop 1 GHz

TX 11a mode CH149 (1000MHz~10" Harmonic) (ANT.2)

® RBW 100 kHz
VBW 100 kHz

Ref 20 dBm Att 30 dB SWT 3.9 =

Marker 1 [T1 ]

-42.54 dBm

15.586000000 GHz

20 Offpet 3 4B

D1 -2.12 dBm

-10

D2 —22.12 dBm

30

LAY r"\/‘/

PR TN AN Al Ay da f)

MMNMWW Tl

|60

-80

Start 1 GHz 3.9 GHz/

Date: 20.0CT.2010 1%:07:46

Stop 40 GHz
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TX 1la mode CH157 (30M~1000M

Hz) (ANT.2)

REW 100 kHz Mar
VBW 100 kHz

ker 1 [T1 ]
—-48.37 dBm

Ref 20 dBm att 30 dB SWT 100 ms 375.320000000 MHZ
20 Offpet 3 diB
|10
L ey
== |,
DT —-1.2)7 dbm
10
20 D2 —p1.27 dbm
|30
40
1
50 |
MWMWMMWWWWW SNy
-60
70
-80
Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: 20.0CT.2010 19:18:47

TX 11a mode CH157 (1000MHz~10" Harmonic) (ANT.2)

RBW 100 kHz
VBW 100 kHz

®

Marker 1 [T1 ]

-42.25 dBm

Ref 20 dBm Att 30 dB SWT 3.9 s 15.664000000 GHz

20 Offpet 3 ¢B

|-10
TEg |,

DI -1.2]/ dBm

|10

20 D2 —p1.27 db

|30

|40 1 | l\«/b\‘\(’\nlﬁ\nﬁ\/

hjmnlﬁwuduﬁw%UMVNAMWJiNAUv&MﬂV o

WM,MMNW

|- 60

|70

-80

Start 1 GHz 3.9 GHz/ Stop 40 GHz
Date: 20.0CT.2010 19:18:38
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TX 11a mode CH165 (30M~1000MHz) (ANT.2)

Marker 1 [T1 ]
-49.16 dBm
260.860000000 MHZ

® RBW 100 kHz
VEW 100 kHz

Ref 20 dBm Att 30 dB SWT 100 ms

20 Offpet 3 qB

|10

D1 0.71] dB

10

20 D2 = 0. 7L apm

|—30

|40

EWMWWWWVMW TR,

-80

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 20.0CT.2010 19:23:51

TX 11a mode CH165 (1000MHz~10" Harmonic) (ANT.2)

Marker 1 [T1 ]
-43.78 <dBm
15.742000000 GHz

® RBW 100 kHz
VBW 100 kHz

Ref 20 dBm Att 30 dB SWT 3.9 s

20 Offset 3 4B

D1 0.71] dBm

F-10

20 Dz = 0.7 OfFm

320

A ﬂ{vb/\ﬂ‘

a0 T R ig

&
<

TRT 2 LSO | U "N TN PP

Start 1 GHz 3.9 GHz/ Stop 40 GHz

Date: 20.0CT.2010 19:24:23
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EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX N-20M MODE /CH149, CH157, CH165 (WITH COMBINER)

Channel of Worst Data: CH149 (WITH COMBINER)

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5722.89 -40.78 5875.40 -45.10
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT20 mode CH149 (WITH COMBINER)

® RBW 100 kHz Marker 3 [T1 ]
VBW 100 kHz -40.78 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.722889000 GHz
20 Offset 3 @B Marker| 1 [T1
-0}93 dBm
10 B A ano0 CGH
Marker| 2 [T1
R

-41lp8 dBm
|,

R

20 D2 —pU-93 Ofm f t

| 20 \
)
| a0 & N
Fodi ol Ny b b Lol I’\ﬁ)]“vj

)
kel A AT T T A e

Center 5.7052885 GHz 10 MH=zZ/ Span 100 MHZz

Date: 20.0CT.2010 19:40:57

TX HT20 mode CH165 (WITH COMBINER)

® RBW 100 kHz Marker 3 [T1 ]
VBW 100 kHz -45.10 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.875398000 GHz
20 Offpet 3 dB Marker| 1l [T1
0l 44 dBm
10 = £198000 @H
. Marker| 2 [TZ5 -
- 1
[rzEw) L1¥0 a4l dEm

v (rw' I B TU00pP00U GHZ
|, i
J D) W‘\Q 56 dBRm

\’\LWLM

60

70

Fl
-80

Center 5.862598 GHz 10 MH=z/ Span 100 MHz

Date: 20.0CT.2010 19:59:37
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TX HT20 mode CH149 (30M~1000MHz) (WITH COMBINER)

Date: 20.0CT.2010 19:41:25

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-48.45 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 809.880000000 MHz
20 Offpet 3 qB
|10
L ey
o= |,
DT =0, 95 B
|10
20 D2 = U- 93 apm
|30
|40
L
5 ] ) Il T Il
AN A NN o oy AR AL AU n R
|60
|70
-80
Start 30 MH=z 97 MHz/ Stop 1 GHz

TX HT20 mode CH149 (1000MHz~10" Harmonic) (WITH COMBINER)

® REW 100 kHz
VBW 100 kEz

Ref 20 dBm Att 30 dB SWT 3.9 s

Marker

1

1 [T1 ]
-48.928 dBm

.000000000 GH=z

zo Offset 3 B

oI =0, 55 dBmn

20 —

40

Do gratiup Aottt s sl

A "J‘I\A {m\ u]j\\jh /\N

60

—-80

Start 1 GHz 3.9 GHz/

Date: 20.0CT.2010 19:41:48

Stop 40 GHz
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TX HT20 mode CH157 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz ~47.59 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 774.960000000 MHz
20 Offpet 3 {IB
10
L rx
=3 |,
DT —T.0g dbm
-10
=20 Dz —PI.097 dbm
-30
|- 40
1
, ) N " ; '
A Gy A A R A AR oA R el
|-50
-0
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 20.0CT.2010 19:44:45

TX HT20 mode CH157 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-43.46 dBm

Ref 20 dBm Att 30 dB SWT 3.9 s 15.664000000 GH=z

zo Offpet 3 ¢B

DT —T.0F dBm

10

20

D —E£T.0% dpm

30

M\WL”W P Y e sy

s e AL A

F—-60

70

—-80

Start 1 GHz 3.9 GHz/ Stop 40 GHz
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TX HT20 mode CH165 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
-48.08 dBm

Date: 20.0CT.2010 20:00:46

Ref 20 dBm Att 30 dB SWT 100 ms ©4.920000000 MH=z
20 Offpet 3 ¢B
|10
== |, 01 0. 44| dEm

|10
Lo D2 -19.56 dpm
[-30
|40

1

N PR N N N N N A

Tf\i‘vw NIRRT UL LStV g T e T ey h AR
-0
-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

TX HT20 mode CH165 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz
VEW 100 kHz

Ref 20 dBm Att 30 dB SWT 3.9 s

Marker 1 [T1 ]
-44.45 dBm
15.586000000 GHz

20 Offpet 3 dB

10

Fo

- N2 -[19.56 dRm

30

LA UAJ\NJ

g nudal Asitbhi s gt

Start 1 GHz 3.9 GHz/

Date: 20.0CT.2010 20:01:11

Stop 40 GHz
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EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA

Temperature : 24 C Relative Humidity : |60 %

Pressure : 1016 hPa Test Voltage : AC 120V/60Hz

Test Mode : TX N-40M MODE /CH151, CH159 (WITH COMBINER)

Channel of Worst Data: CH151 (WITH COMBINER)

The max. radio frequency power in any 100kHz | The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5722.60 -39.43 5876.60 -46.88
Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

power.
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TX HT40 mode CH151 (WITH COMBINER)

RBW 100 kHz
VBW 100 kH=z

Marker 3 [T1 ]
-39.43 dBm

|30

Ref 20 dBm Att 30 dB SWT 20 ms 5.722600000 GHz
20 Offpet 3 ¢IB Marker| 1 [T1
-4] 90 dBm
10 5l 757200000 CGH
Marker| 2 [Ti3 R
- 10
[rz=v i IS
UUL& U GHZ
D1 -4.9 dB a
. Lo
|20 4
D2 -24.9 dB

|- 60

-80

Fl

Center 5.679 GHz

Date: 20.0CT.2010 20:11:23

20 MHz/

Span 200 MHzZ

TX HT40 mode CH159 (WITH COMBINER)

@

REW 100 kHz
VEW 100 kHz

Marker 3 [T1 ]
-46.88 dBm

Date: 20.0CT.Z2010

20:25:48

Ref 20 dBm Att 30 dB SWT 20 ms 5.876600000 GHz
20 Cffpet 3 dB Marker| 1 [T1
-394 dBm
1o 5| 792200000 GH
Marker| 2 [T1
o -50{60 dBm
[ 1zuj I
T UUUTPUU GHZ
DY -3.94 dBm
T “mm,m.u
20
D2 —-23L94 dBm
-2
J i
M 3
| 5o ....I..hL. P Y ...nln
rig) AR T VA ey
60
-70
F1
-80
Center 5.867 GHz 20 MHz/ Span 200 MHz
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TX HT40 mode CH151 (30M~1000MHz) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -48.18 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 749.740000000 MH=Z
20 Offpet 3 qB
|10
E
=3 |,
D1 —4.9 dB
10
—20
D2 —24.9 dB
|—30
|40
1
5 | 1 ) " 2 Y.. L
AL RS AR AATAD T AR AT A VA Uy
- 60
70
-80
Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 20.0CT.2010 20:12:09

TX HT40 mode CH151 (1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz —-43.93 dBm
Ref 20 dBm Att 30 dB SWT 3.9 s 15.586000000 GHz
20 Offpet 3 dB
|-10
o= |,
D1 —4.9 dB
|-10
|20
D2 —24.5 dB
|30
| . ] n VAVJ‘AA qu,‘uNJ
W PN, AUy ,J/W
|- 60
|70
-80
Start 1 GHz 3.9 GHz/ Stop 40 GHz
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TX HT40 mode CH159 (30M~1000MHz) (WITH COMBINER)

RBW 100 kHz Marker 1 [T1 ]

VBW 100 kHz -47.99 dBm
Ref 20 dBm Att 30 dB SWT 100 ms 336.520000000 MHZ
20 Offpet 3 qB
|10

E
== |,
D1 —-3.54 dBm
|10
—20
D2 —23.94 dPm
|—30
|40
1

i it 'A\'W\J”l .Km.mlwnmmw.u._w ok MY lwv' oA Al‘.\f IV Vi ¥
- 60
|70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

TX HT40 mode CH159(1000MHz~10" Harmonic) (WITH COMBINER)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -43.31 dBm
Ref 20 dBm Att 30 dB SWT 3.9 s 15.664000000 GHz
20 Offpet 3 qB
|10
L ey
o= |,
D] —-3.954 dBm
|10
|20
D2 —23.94 dBm
|30
[ 1 Wﬂl A "Au'v/\l\f
v, LN T VY BN
|60
|70
-80
Start 1 GHz 3.9 GHz/ Stop 40 GHz

Date: 20.0CT.2010 20:27:22
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8. POWER SPECTRAL DENSITY TEST

8.1 Applied procedures / limit

FCC Partl5 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
: 8 dBm 2400-2483.5
15.247(e) Power Spectral Density (in any 3KH2) 57955825 PASS

8.1.1 MEASUREMENT INSTRUMENTS LIST

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 |[Spectrum Analyzer R&S FSP_40 100129 Jan. 05, 2011

Remark: ” N/A” denotes No Model Name. , Serial No. or No Calibration specified.

8.1.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting : RBW=3KHz, VBW=30 KHz, Sweep time = 500s.

8.1.3 DEVIATION FROM STANDARD
No deviation.

8.1.4 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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8.1.6 TEST RESULTS-2.4G BAND

EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX B MODE /CHO01, CH06, CH11
Test Channel Frequency Power Density LIMIT
(MHz) (dBm) (dBm)
CHO1 2412 MHz -8.86 8
CHO6 2437 MHz -10.00 8
CHI11 2462 MHz -9.53 8
TX CHO1
RBW 3 kHz
Att 30 dB VBW 30 kHz M1[1] -8.86 dBm
Ref 13.0 dBm SWT 500s 2.412745500 GHz
10 dBm
1Pk
View| 0 dBm
| -
-10 dBm YIU‘WWH]L
oo bl A W
W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBr|n
CF 2.4126138 GHz Span 1.5 MHz
Date: 19.0CT.2010 03:53:20
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TX CHO6

®

RBW 3 kHz

Att 30 dB VBW 30 kHz M1[1] -10.00 dBm
Ref 13.0 dBm SWT 500s 2.436158700 GHz
10 dBm

1Pk
View| 0 dBm |

iy R LY AT R P e,

-20 dBm it

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.4362096 GHz Span 1.5 MHz

Date: 19.0CT.2010 09:00:15

TX CH11

®

RBW 3 kHz

Att 30 dB VBW 30 kHz M1[1] -9.53 dBm
Ref 13.0 dBm SWT 500s 2.461459100 GHz
10 dBm

1Pk
View| 0 dBm ‘

-10 dBm TRy AT Y
W Wwwwwmwi |l

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.461501 GHz Span 1.5 MHz

Date: 19.0CT.2010 08:51:23
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EUT : BCM33802 D3.0 Wireless | viodel Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE /CHO01, CHO06, CH11
Test Channel Frequency Power Density LIMIT
(MHz) (dBm) (dBm)
CHO1 2412 MHz -14.48 8
CHO6 2437 MHz -15.16 8
CH11 2462 MHz -16.27 8
TX CHO1
® REW 3 kHz Marker 1 [T1 ]
WBW 30 kHz -14.48 dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.411904000 GH=z
i
&= |,
PP L LT LT i Wmgy Ll
V\U"I’"v U"Vh MUJV A\ U'\‘WUU Land
L MWM!U
vl
Cienter 2.411994 GHz 150 kHz/ Span 1.5 MHz
Date: 18.0CT.2010 16:02:48
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® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -15.16 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.436995000 GHz
20
S
Ly
== |,
|10
kamﬂ'*ﬁ" sl jaheah ANV rg*”b““nﬂhh
Wpag Y N“ﬁLq Mr’V T W L
B h Wj’”
|40
|50
|- 50
70
-80
Center 2.436994 GH=z 150 kHz/ Span 1.5 MHzZ
Date: 18.0CT.2010 16:03:21
® REW 3 kHz Marker 1 [T1 ]
VEW 30 kHz -16.27 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.462794000 GHz
20
|10
I
[ z= ] IS
|10
9
,,Kﬁ.a ..,L,.% MW%MJMI\ N I\W W. WM UA“IWM
=0 NUW
|40
|- s0
-0
|70
-80
Center 2.461994 GHz 150 kHz/ Span 1.% MHz
Date: 18.0CT.2010 16:04:07
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BCM3380Z D3.0 Wireless

EUT : Model Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE /CHO01, CHO6, CH11
ANT.1
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (W) (dBm)
CHO1 2412 -19.85 |0.000010 8 PASS
CHO6 2437 -21.38 |0.000007 8 PASS
CH11 2462 -20.64 |0.000009 8 PASS
ANT.2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2z) (dBm) (W) (dBm)
CHO1 2412 -14.67 |0.000034 8 PASS
CHO6 2437 -15.55 |0.000028 8 PASS
CH11 2462 -14.33 |0.000037 8 PASS
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TX CHO1 -ANT.1

Ref 20 dBm Att

RBW 3 kHz
WBW 30 kHz

30 dB SWT 500 s

Marker 1 [T1 ]
-19.85 dBm
2.413250000 GHz

z0

10

|20

¥

o\

|—40

|- 50

-0

-80

Center 2.412642 GHz

150 kHz/

Span 1.5 MHz

Date: 6.SEP.2010 17:12:11
® REW 3 kHz Marker 1 [T1 ]
VBW 30 kHz —-21.38 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.436041000 GHz
20
|10
== |,
|10
W
Vv W ’\-\MJ\UW MU\WW!LW wA/\f U\LM\N.
-0
|-50
|50
|70
-80
Center 2.436715 GHz 150 kHz/ Span 1.5 MHz
Date: 19.0CT.2010 17:12:55
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TX CH11 -ANT.1

® RBW 3 kHz Marker 1 [T1 ]
VEW 30 kHz —20.64 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.461040000 GHz
20
10
L =
o= |,
|10
1

|-40

|70

-80

Center 2.46169%91 GHz 150 kHz/ Span 1.5 MHz

Date: 19.0CT.2010 17:13:41

TX CHO1 -ANT.2

® REW 3 kHz Marker 1 [T1 ]
WBW 30 kHz -14.67 dBm
Ref 20 dBm Att 30 B SWT 500 = 2.411990000 GHz
20
10
EE
Em |,

PO TV TV, W A M, Aty

" Wv\ﬁ IM“WW AV

30 MWU]‘ ]

50

—-60

70

—-80

Center 2.411994 GH:z 150 kHz/ Span 1.5 MHz

De
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TX CHO6 -ANT.2

e

REBW 3 kHz Marker 1 [T1

VBW 30 kHz ~15.55 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.436954000 GHz
20
10
-0
10

1
Nu, a MMy e

-80

Center 2.436994 GHz

vdle. 1¥.Ull.suly

1O.zu .11

150 kHz/ Span 1.5 MHz

TX CH11 -ANT.2

Att 30

RBW 3 kHz Marker 1 [Tl ]
VBW 30 kHz -14.33 dBm
dB SWT 500 s 2.461993000 GHz

w A I‘va ANV U\M!J\'u‘.,_‘
!

|- o0

Center 2.461994 GHz

150 kHz/ Span 1.5 MHz
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EUT : BCM33802 D3.0 Wireless \viodel Name :  [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-40M MODE /CHO03, CHO06, CHO9
ANT.1
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (W) (dBm)
CHO3 2422 -16.21 |0.000024 8 PASS
CHO6 2437 -20.84 |0.000008 8 PASS
CHO09 2452 -19.77 |0.000011 8 PASS
ANT.2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2z) (dBm) (W) (dBm)
CHO3 2422 -17.55 |0.000018 8 PASS
CHO6 2437 -22.36 |0.000006 8 PASS
CHO09 2452 -20.80 |0.000008 8 PASS
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TX CHO3 -ANT.1

® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -16.21 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.421991000 GHz
20
|10
== |,
|10
1

Wi

|- 50

|- G0

Center 2.422 GHz 150 kHz/ Span 1.5 MHz

Date: 19.0CT.2010 16:53:40

TX CHO6 -ANT.1

® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -20.84 dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.436994000 GHz
20
10
L ey
== |,
10
]
20

WMM g,

g g

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 19.0CT.2010 16:54:51
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TX CHO9 -ANT.1

<§§> RBW 3
VBW 30 kHz

kHz Marker 1 [T1 ]
-19.77 dBm

Ref 20 dBm Att 30 dB SWT 500 s 2.451991000 GHz
20
o
L ey
== |,
l-10
1
20 3

40

"”%W WMM

50

60

Center 2.452 GHz 150 kHz/

Date: 19.0CT.2010 16:55:14

Span 1.5 MH=zZ

TX CHO3 -ANT.2

® RBW 3 kHz
VBW 30 kHz

Marker 1 [T1 ]
-17.%5% dBm

Da

Ref 20 dBm Att 30 4B SWT 500 s 2.421996000 GHz
20

|10

Z=5 |,

10

|20

Wi% WWM'M
[ .. W MMJ‘ ._.Ur\ml ‘IMI’"W‘J

|50

60

-70

-80

Center 2.421996 GHz 150 kHz/ Span 1.5 MHzZ
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TX CHO6 -ANT.2

® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz —-22.36 dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.436994000 GHz
20
|10
L_eq
jon. i I IS
|-10
|20
<
LAY kU

|-c0

Center 2.4369%4 GHz 150 kHz/ Span 1.5 MHz

Date: 12.0CT.2010 16:50:19

TX CHO9 -ANT.2

® REW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -20.80 dBm
Ref 20 dBm Att 30 dB SWT 500 s 2.451534000 GHz
20
-10
= |,
10
20

W, AT
gy ol oy

-80

Center 2.451994 GHz 150 kHz/ Span 1.5 MHz
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8.1.7 TEST RESULTS-5G BAND

EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage : AC 120V/60Hz
Test Mode : TX 11a MODE /CH149, CH157, CH165
ANT.2
Test Channel Frequency Power Density LIMIT
(MHz) (dBm) (dBm)
CH149 5745 MHz -19.67 8
CH157 5785 MHz -18.03 8
CH165 5825 MHz -17.67 8

TX 11a CH149- ANT.2

® REW 3 kHz Marker 1 [T1 ]
VEBW 30 kHz -19.67 dBm

Ref 20 dBm Att 30 dB SWT 500 s 5.745267000 GHz

20

|10

T “"“\M\\ Friay WWWW
[ \W“w

Center 5.745267 GHz 150 kHz/ Span 1.5 MH=z

Date: 20.0CT.2010 19:09:40
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TX 11la CH157- ANT.2

@ RBW 3 kHz
WBW 30 kHz

Marker 1 [T1 ]
~18.03 dBm

Date: 20.CCT.2010 19:15:56

Ref 20 dBm Attt 30 dB SWT 500 s 5.784321000 GHz
20
|10
&= |,
|10
1
.o | NI N} )
W%w v Ehen N"'\,\
KT
|—40
|50
|--60
|- 70
-80
Center 5.784288 GHz 150 kHz/ Span 1.5 MH=z

TX 11a CH165- ANT.2

® RBW 3 kHz
VBW 30 kHz

Marker 1 [T1 ]
-17.67 dBm

Ref 20 dBm Att 30 dB SWT 500 = 5.824734000 GHz
20
10
WS
& |,
10

LAy

Center 5.824653 GHz 150 kHz/

Date: 20.0CT.2010 19:29:12

Span 1.5 MH=zZ
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BCM3380Z D3.0 Wireless

EUT : Model Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE / CH149, CH157, CH165
ANT.1
Test Channel Frequency Power density LIMIT PASS/FAIL
(MHz) (dBm) (W) (dBm)
CH149 5745 -18.35 |0.000015 8 PASS
CH157 5785 -20.46 |0.000009 8 PASS
CH165 5825 -16.71 |0.000021 8 PASS
ANT.2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2z) (dBm) (W) (dBm)
CH149 5745 -18.23 |0.000015 8 PASS
CH157 5785 -20.16 |0.000010 8 PASS
CH165 5825 -17.33 |0.000018 8 PASS
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TX CH149 -ANT.1

® RBW 3 kHz Marker 1 [T1 ]
VEW 30 kHz -18.3% dBm
Ref 20 dBm Att 30 dB SWT 500 s 5.744703000 GHz
20
10
L =
T |,
|10
1

g

|-40

|70

-80

Center 5.744733 GHz 150 kHz/ Span 1.5 MHz

Date: 20.0CT.2010 19:35:20

TX CH157 -ANT.1

® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz —-20.4¢6 dBm
Ref 20 dBm Attt 30 dB SWT 500 s 5.790631000 GHz
20
Fio
s
EE |,

10

-ao0

50

60

Center 5.79064 GHz 150 kHz/ Span 1.5 MH=z

Date: 20.0CT.2010 19:49:21
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TX CH165 -ANT.1

® REW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -16.71 dBm
Ref 20 dBm Att 30 B SWT 500 = 5.825925000 GHz
zZ0
10
I
&= |,
10
1
Y P TUREY | II. i, ) vl

:

s ""‘“\Nﬁwm}/“”"“ S

-50

60

l-70

—-80

Center 5.8259%1 GHz 150 kHz/ Span 1.5 MH=Z

Date: 20.0CT.2010 19:57:38

TX CH149 -ANT.2

® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -18.23 dBm
Ref 20 dBm Att 30 dB SWT 500 = 5.744331000 GHz
20
10
L ey
&= |,

10

by P g WG,

Apy

Center 5.744289 GHz 150 kHz/ Span 1.5 MH=z

Date: 20.0CT.2010 19:36:17
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TX CH157 -ANT.2

® REW 3 kiz
WBW 30 kHz

Marker 1 [Tl ]

-20.16 dBm

Ref 20 dBm Att 30 dB SWT 500 s 5.791222000 GHz
20
|10
& |,
10

|- o0

Center 5.781276 GHz 150 kHz/

Span 1.5 MHz

TX CH165 -ANT.2

® REW 3 kiz
WBW 30 kHz

Marker 1 [Tl ]

-17.33 dBm

Ref 20 dBm Att 30 dB SWT 500 s 5.825550000 GHz
20
L1o
[rz=v i S
|10
1
WM RIAY Ll ot

|- o0

Center 5.825598 GHz 150 kHz/

Span 1.5 MHz

Report No.:

NEI-FCCP-1-1009C165

Page 180 of 189




Neutron Engineering Inc.

EUT : BCM33802 D3.0 Wireless Iyoqel Name @ |Dvw3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode : TX N-40M MODE /CH151, CH159
ANT.1
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2z) (dBm) (W) (dBm)
CH151 5755 -21.70 |0.000007 8 PASS
CH159 5795 -22.44 |0.000006 8 PASS
ANT.2
Test Channel Frequency Power density LIMIT PASS/FAIL
(MH2z) (dBm) (W) (dBm)
CH151 5755 -22.88 |0.000005 8 PASS
CH159 5795 -21.57 |0.000007 8 PASS
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TX CH151 -ANT.1

® REW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -21.70 dBm
Ref 20 dBm Att 30 dB SWT 500 = 5.753726000 GHz
zo
|-10
E
== |,

|-10

|- 50

-0

|70

—-80

Center 5.75372¢ GHz 150 kHz/ Span 1.5 MHz

Date: 20.0CT.2010 20:17:26

TX CH159 -ANT.1

®

RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz —-22.44 dBm
Ref 20 dBm Att 30 dB SWT 500 s 5.792484000 GHz
20
10
-0
10
20 1
Mw'“' |WWWMMMMMMNM WW“\:
LAY
40
|50
60
70
-80
Center 5.7%246 GHz 200 kHz/ Span 2 MHz

Date: 20.0CT.2010 20:33:01
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TX CH151 -ANT.2

® RBW 3 kHz Marker 1 [T1 ]
VEW 30 kHz —-22.88 dBm
Ref 20 dBm Att 30 dB SWT 500 s 5.752802000 GHz
20
10
L =
T |,
|10
|20 1

|30

|-40

|70

-80

Center 5.752778 GHz 150 kHz/ Span 1.5 MHz

Date: 20.0CT.2010 20:18:58

TX CH159 -ANT.2

® REW 3 kHz Marker 1 [T1 ]
WBW 30 kHz -21.57 dBm
Ref 20 dBm Att 30 B SWT 500 = 5.794040000 GHz
20
10
EE
Em |,
10
1

o \Wﬂw"\.%f\ﬁﬂ

50

—-60

70

—-80

Center 5.793972 GH:z 200 kHz/ Span 2Z MHz
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9. RF EXPOSURE TEST

9.1 APPLIED PROCEDURES / LIMIT
Systems operating under the provisions of this section shall be operated in a manner that ensures
that the public is not exposed to radio frequency energy levels in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this
device has been defined as a mobile device whereby a distance of 0.2 m normally can be
maintained between the user and the device.

(A) Limits for Occupational / Controlled Exposure

Electric Field Magnetic Field

Averaging Time
Strength (E) Strength (H)

Frequency Range IE]%,[H[%0r S

Power Density (S)

2
iz (Vim) (A/m) ey (minutes)
0.3-3.0 614 1.63 (100)* 6
3.0-30 1842 / 1 489/ (900 / ) 6
30-300 614 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Electric Field Magnetic Field Averaging Time

Frequ?hr}ltl:_lyZ)Range Strength (E) Strength (H) POW((:VI\D/;T;'%/ (S) |EJ%,|H|? or S
(V/m) (A/m) (minutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/t 2.19/f (180/f)* 30
30-300 275 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
Note: f = frequency in MHz ; *Plane-wave equivalent power density
9.1.1 MPE CALCULATION METHOD
/ - - 2
E (VIm) = ?’OdPG Power Density: Pd (W/im?) = 577

E = Electric field (V/m)

P = Peak RF output power (W)

G = EUT Antenna numeric gain (numeric)

d = Separation distance between radiator and human body (m)

The formula can be changed to

Pd — 30" P G

377" d?

From the peak EUT RF output power, the minimum mobile separation distance, d=0.2m, as well
as the gain of the used antenna, the RF power density can be obtained

9.1.2 DEVIATION FROM STANDARD
No deviation.
9.1.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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9.1.4 TEST RESULTS -2.4G BAND

EUT : BCM3380Z D3.0 Wireless \\jodel Name @ [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX B MODE CHO01, CH06, CH11
Antenna |Antenna Gain| Peak Output | Peak Output Poyver Limit OT Power Test Resul
Gain (dBi)| (numeric) |Power (dBm) | Power (mW) Density (ZS) Density (ZS) est Result
(mW/cm®) (mW/cm®)
4.1 2.5704 21.47 140.2814 0.071771 1 Complies
4.1 2.5704 22.82 191.4256 0.097938 1 Complies
4.1 2.5704 20.67 116.6810 0.059697 1 Complies
EUT : BCM3380Z D3.0 Wireless \\iogel Name :  [Dvw3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX G MODE CHO01, CHO6, CH11

. Power Limit of Power
Antenna |Antenna Gain| Peak Output | Peak Output Density (S) | Density (S) | Test Result

Gain (dBi)| (numeric) |Power (dBm) | Power (mW) (MW/em?) (MW/cm?)

4.1 2.5704 18.34 68.2339 0.034910 1 Complies
4.1 2.5704 18.76 75.1623 0.038455 1 Complies
4.1 2.5704 17.50 56.2341 0.028771 1 Complies
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EUT : BCM33802 D3.0 Wireless  lyiodel Name DVW32018
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE CHO01, CH06, CH11 (WITH COMBINER)
Antenna |Antenna Gain| Peak Output | Peak Output Poyver Limit OT Power Test Resul
Gain (dBi)| (numeric) |Power (dBm) | Power (mW) Density (ZS) Density (ZS) est Result
(mW/cm®) (mW/cm?)
7.1 5.1286 21.04 127.0574 0.129703 1 Complies
7.1 5.1286 21.07 127.9381 0.130602 1 Complies
7.1 5.1286 21.18 131.2200 0.133952 1 Complies
Remark :
(1) The MIMO test requirement, MPE shall measure by using the total sum power of each
transmitter chain.
EUT : BCM33802 D3.0 Wireless | viodel Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE CHO03, CH06, CH09 (WITH COMBINER)
Antenna |Antenna Gain| Peak Output | Peak Output Poyver Limit OT Power
Gain (dBi)| (numeric) |Power (dBm) | Power (mW) Density (ZS) Density (ZS) Test Result
(mW/cm?) (mW/cm?)
7.1 5.1286 20.21 104.9542 0.107140 1 Complies
7.1 5.1286 20.29 106.9055 0.109132 1 Complies
7.1 5.1286 20.03 100.6932 0.102790 1 Complies
Remark :

(1) The MIMO test requirement, MPE shall measure by using the total sum power of each
transmitter chain.
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9.1.5 TEST RESULTS -5G BAND

EUT : BCM3380Z D3.0 Wireless  |\1odel Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity : |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX 11a MODE CH149, CH157, CH165
Antenna |Antenna Gain| Peak Output | Peak Output Poyver Limit OT Power Test Resul
Gain (dBi)| (numeric) |Power (dBm) | Power (mW) Density (ZS) Density (ZS) est Result
(mW/cm?) (mW/cm?)
4.4 2.7542 16.73 47.0977 0.025820 1 Complies
4.4 2.7542 16.12 40.9261 0.022436 1 Complies
4.4 2.7542 16.89 48.8652 0.026789 1 Complies
EUT : BCM3380Z D3.0 Wireless  \\odel Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-20M MODE CH149, CH157, CH165 (WITH COMBINER)
. Power Limit of Power
G B et | Pemk o | Densty (9) | Densiy 5) | Tst Resur
(mW/cm?) (mW/cm?)
7.26 5.3211 19.27 84.5279 0.089526 1 Complies
7.26 5.3211 19.39 86.8960 0.092034 1 Complies
7.26 5.3211 20.04 100.9253 0.106893 1 Complies
EUT : BCM3380Z D3.0 Wireless  \\odel Name DVW3201B
eMTA
Temperature : 24 C Relative Humidity - |60 %
Pressure : 1016 hPa Test Voltage AC 120V/60Hz
Test Mode TX N-40M MODE CH151, CH159 (WITH COMBINER)
. Power Limit of Power
e B et | e o | Densty (5) | Densiy (5) | Tst Resur
(mW/cm?) (mW/cm?)
7.26 5.3211 18.28 67.2977 0.071277 1 Complies
7.26 5.3211 18.40 69.1831 0.073274 1 Complies
Remark :

(1) The MIMO test requirement, MPE shall measure by using the total sum power of each

transmitter chain.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos
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